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Test Report Verification

Apblicant: MONITOR AUDIO LTD
pplicant: Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
Address: . .
United Kingdom
Manufacturer: MONITOR AUDIO LTD
Address: Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom
Factorv: Premium Loudspeakers (Huizhou) Co., Ltd.
Ad dresys.' Tymphany Industrial Area, Xin Lian Village, Xin Xu Town, Hui Yang
) District, Hui Zhou City, GuangDong, China.
E.U.T: Wireless Speaker
Model Number: airstream s300
Power Supply: AC 100-240V 50/60Hz
Test Voltage: AC 120V/60Hz
Trade Name: MONITOR AUDIO Serial No.: ~ -—---—-
Date of Receipt: Dec.1, 2012 Date of Test: Dec.18~24,2012

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2011
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd.. The
measurement results were contained in this test report and EST

Test Result: Technology Co., Ltd. was assumed full responsibility for the accuracy and
completeness of these measurements. Also, this report shows that the EUT
to be technically compliance with the ETSI EN FCC Rules and
Regulations Part 15 Subpart C requirements.

This report applies to above tested sample only and shall not be
reproduced in part without written approval of EST Technology Co., Ltd.
Date: Dec.26, 2012
Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer IcemanHu / Manager
Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name
Model Number
FCCID

Operation frequency

Number of channel

Wireless Speaker
airstream s300
O7VMA191819

IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz

11 Channels

Antenna 1 Internal antenna, 2.2dBi Gain(numeric antenna gain 1.66)
Antenna 2 Internal antenna, 2.2dBi Gain(numeric antenna gain 1.66)
Note: The 2 antennas is uncorrelated,
so “Directional gain = G ANT” reference KDB 662911
Modulation IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
Power Supply AC 120V/60Hz
Applicant MONITOR AUDIO LTD.
Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7X]J
United Kingdom
Manufacturer MONITOR AUDIO LTD.
Unit 2, 24 Brook Road, Rayleigh, Essex England SS6 7XJ
United Kingdom
Sample Type Prototype production
EST Technology Co., Ltd Report No. ESTE-R1212001 Page 5 of 179
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
p Line Conducted Emissi FCC Part 15: 15.207 PASS
ower Line Conducted Emission ANSI C63.4:2003
Radiated Emiss; FCC Part 15: 15.207 PASS
Aciated BImission ANSI C63.4:2003
) FCC Part 15: 15.247
Band Edge Compliance PASS
ANSI C63.4:2003
, o FCC Part 15: 15.247
Conducted spurious emissions PASS
ANSI C63.4:2003
) FCC Part 15: 15.247
6dB Bandwidth PASS
ANSI C63.4:2003
FCC Part 15: 15.247
Peak Output Power PASS
ANSI C63.4:2003
. FCC Part 15: 15.247
Power Spectral Density PASS
ANSI C63.4:2003
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1212001
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8§, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co.,Ltd Report No. ESTE-R1212001 Page 7 of 179
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2.3. Assistant equipment used for test

N/A

2.4. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above ground. EUT
was be set into BT test mode by Bluesuite software before test.

AC Mains

EUT

(EUT: Wireless Speaker)

2.5. Test mode

A special test software was used to control EUT work in Continuous TX mode(100% duty cycle), and
select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 11 Low :CHI1 2412
11 Middle: CH6 2437
11 High: CH11 2462
IEEE 802.11¢g 54 Low :CHI1 2412
54 Middle: CH6 2437
54 High: CH11 2462

Notel: According exploratory test, EUT will have maximum output power in

those data rate, so those data rate were used for all test.

EST Technology Co.,Ltd

Report No. ESTE-R1212001
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2.6. Test Equipment

2.6.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 Mar,13,12 |1 Year
Artificial Mains Networ [Rohde & Schwarz ENV216 101260 Mar,13,12 |1 Year
Pulse Limiter Rohde & Schwarz  |ESH3-Z2 101100 Aug.24,12 |1 Year
2.6.2. For radiated emission test(30-1000MHz)

Equipment Manufacturer Model No. Serial No. |Last Cal. [Next Cal.
EMI Test Receiver Rohde & Schwarz |ESVS10 100004 Mar,19,12 |1 Year
Spectrum Analyzer Agilent E4411B MY50140697 |Mar,19,12 |1 Year
Bilog Antenna Teseq CBL6111D  [25872 Nov.01,12 |1 .5Year
Signal Amplifier Agilent 310N 187037 Aug,24,12 |1 Year
2.6.3. For radiated emission test(above 1GHz)

Equipment Manufacturer [Model No. Serial No. Last Cal. |Next Cal.
Temperature controller Terchy MHQ 120 May.08,12|1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |May.08,12{1 Year
Vector Signal Generator R&S SMBVI100A |1407.6004K02 |May.08,12|1 Year
Double Ridged Horn Antenna [R&S HF907 100276 Jan.16.11 |2 Year
Double Ridged Horn Antenna |[R&S HF907 100268 Jan.16.11 |2 Year
Log-periodic Dipole Antenna [R&S HL223 100435 Jan.16.11 |2 Year
Biconical Antenna R&S HK116 100431 Jan.16.11 |2 Year
Trilog Broadband Antenna Schwarzbeck [VULB 9163 (9163-462 Jan.16.11 |2 Year
Pre-amplifer AH PAM-0118 10008 May.08,12{1 Year
Pre-amplifer R&S SCU-01 10049 May.08,12|1 Year
High Pass filter Micro HPMS50111 (324455 May.08,12{1 Year
RF Cable Hubersuhner |W10.02 534096 May.08,12|1 Year
RF Cable Hubersuhner |W10.02 534123 May.08,12|1 Year
RF Cable Hubersuhner [RG 214/U 513423 May.08,12|1 Year
RF Cable Hubersuhner |RG 214/U 523455 May.08,12{1 Year

EST,

EST Technology Co., Ltd

Report No.ESTE-R1212001
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3. POWER LINE CONDUCTED EMISSION TEST

3.1.

3.2.

3.3.

3.4.

Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ SMHz 56 46
5SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Block Diagram of Test Setup

PC System Receiver EUT Peripheral

80cm

LISN LISN H

&
<«

:50Q Terminator

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.I.S.N. 1#). This provides a 50 ohm coupling impedance for the EUT (Please refer
the block diagram of the test setup and photographs). The AC line are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI C63.10: 2009 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS30) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked.

Test Result

PASS. (All emissions not reported below are too low against the prescribed limits.)

EST,

EST Technology Co., Ltd Report No. ESTE-R1212001 Page 10 of 179
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3.5. Test data

l:lLeWI {dBu\} Date; 2012-12-20 Time: 10:26:16
FCC PART 15B OP
FCC PART 115B AV
40]
\ 1
0.15 2 5 1 2 5 10 20 30
Frequency {(MHz)
3ite no. E3T 544 3hielded Foom DIata no. 203
Limit FCC PART 15E QF LINE Phase NEUTRLL
Enwv. / Ins. Temp:25.53'C Humi:58% Press:101.50kPa
Engineer Tony
EUT Wireless Speaker
Power AC 120V/60Hz
n/H airstream =300
Test Mode TEX MCDE
LISN Cable Emission
Freq. Factor Loss Reading Lewvel Limits Hargin FRemark
[MH=) (dE/ 1) [dEB) [dBuv) (dBuwv/m) [(dBuwv/m) (dE)
1 0.16 9.45 9.81 26.13 45,42 65.69 20.27 QF
2 0.1a 9.45 9.81 21.13 40. 42 55.69 15.27 bverage
3 0.15 9.54 9.80 3z2.1a 51.50 64,64 13.14 Qp
4 0.15 9.54 9.80 27.16 46,50 54.64 5.14 bverage
5 0.35 9.59 9.83 13.17 32.59 58.91 Z26.32 QF
& 0.35 9.59 9.83 9,17 Z8.59 45.91 Z0.32 bverage
7 0.41 9.59 9.81 14.37 33.77 57.55 23.78 QF
=1 0.41 9.59 9.81 737 26.77 47.55 Z0.75 bverage
=l 0.53 9,60 9.81 10.Z3 Z9.64 S56.00 26.36 QF
10 0.53 9.60 9.81 T.23 Z6.64 45,00 19.36 bverage
11 o.7o 9,63 9.81 9.08 Z8.50 S56.00 27.50 Qp
12 o.7o 9.63 9.81 G.06 Z25.50 46,00 Z0.50 bverage
EST Technology Co., Ltd Report No. ESTE-R1212001 Page 11 of 179
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0 Level (dBuW)

Date: 2012-10-31 Time: 10:39:14

FCC PART 15B QP

FCC PART 15B AV

all]|l.‘1
LT 5 1 2 5 10 20 30
Frequency (MHz)
Zite no. E3T S44 Zhielded Foom Data no. HE ]
Limit FCC PART 15E QF LINE Phase : LINE
Env. / Ins. Temp:25.3'C Humi:55% FPress:101.50kPa
Engineer Tony
EUT Wireless Speaker
Power LC 120V/E0Hz
H/N airastream =300
Test Mode TZ MODE
LIZN Cable Emis=icon
Freg. Factor Loss PReading Lewvel Limits Margin Remwark
[MH=z) (dBE/m) (dE) [dBuV) (dBuv/m) [dBuwv/m) (dE)
1 0.15 9.61 9.81 25.38 47 .50 £5.91 15.11 Qp
Z 0.15 9.61 9.81 Z20.38 39.80 55.91 16.11 Lverage
3 o.17 9.61 9.80 31.41 50.82 64,77 13.95 QF
4 o.17 9.61 9.850 Z26.41 45.52 54.77 §.95 Lverage
5 0.35 9.61 9.83 15.:27 34.71 Eg.87 z4.1¢6 P
& 0.35 9.61 9.83 A Ze.71 45.87 ZZ2.18 Lverage
7 0.41 9.681 9.82 15.62 35.05 57.68 22 .63 QF
=] 0.41 9.61 9.8z 6.62 Ze.05 47. 65 21.83 Lverage
=] 15.97 9. 65 9.93 15.61 38.22 0. 00 Z1.78 P
10 15.97 9. 65 9.93 12.681 32.22 50.00 17.78 Lverage
11 16.40 9.689 9.94 19.85 39.4858 60,00 Z20.52 QF
1z 16.40 9,689 9.94 10.85 30.48 E0.0oo 19.52 Lverage
EST Technology Co., Ltd Report No. ESTE-R1212001 Page 12 of 179
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4. RADIATED EMISSION TEST

4.1. Limit
4.1.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV =20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.1.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4125 -4. 25.5-25.67 1300 - 1427 8.025-8.5
4.17725 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 73 -74.6 1645.5 - 1646.5 93-95
6.215 - 6. 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 108 - 121.94 1718.8-1722.2 1325-13.4
6.31175 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 1499 - 150.05 2310 - 2390 1535-16.2
8.362 - 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7-156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72-173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 3643 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 *

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

EST Technology Co., Ltd Report No. ESTE-R1212001 Page 13 of 179
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4.2. Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test
it. EUT 1is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters
to find out the maximum emission level. Broadband antenna (calibrated bilog antenna)
is used as receiving antenna. Both horizontal and vertical polarization of the antenna
are set on test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.3. Block Diagram of Test setup
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

[————3 METERS

EUT and
Support System

1.5m(L)*1.0m(W)*0.8m(H TURNTABLE | ()8 METER
L) (W) H) parh |

GROUND PLANE

4.4. Test Result
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.

EST Technology Co., Ltd Report No. ESTE-R1212001 Page 14 of 179
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4.5. Test Data

30-1000 MHz
0 Level (dBuv/m)

Date: 2012-12-23 Time: 08:38:44

FCCPART 158

ol

30

S S I' 2w
=
I
ot

M/N

Test Mode

224,

3m Chanber

3m 27
FCC PART

Temp:25.6" ;Humi:56%;Press:101.52kPa

lony

: AC 120w/
airscream =300

—TTT oA

JERE CUL.L1L Lol

13

15 B

: Wireless Speaker

60Hz

Cakble
Loszs
(dB)

418.

Frequency (MHz)

Data no.

Ant. pol.

2412TX (BT

612.

806.

U3

vERLILAL

Margin Reamark
{dB) (dB)

1000

1 36.75
2 T5.55
3 130.28
4 196.84
5 361.74
] 830.43

14.52
6.51
10.86
T.72
14.53
20.17

S I Y SO U S N

1 k3
1o o o

[T%)

s
3

[ ST WY SR V]
Mmoo

12.05 o
ool z
12,27 0

oy
e

RE
RE

Oy
s

L

-1 D Ry Ry Oy

SR ST Y S (S R N
ST
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FCCID: O7VMAI91819

0 Level (dBuW/m)

40

Date: 2012-12-23 Time: 08:42:04

FCCPART15B

5B

30

Test

Mo

de

224, 418. 612 806.

Frequency (MHz)

3m Chamber Data no. : 104
3m 27137 Ant. pol. : HOR
FCC PART 15 B

Temp:25.6" ;Humi:56%;Press:101.52kPa

IZCHNTAL

1Y

: Wireless Speaker

r AC 120V/60Hz

airstream s300

IEEE 802.11b CH1 Z41ZTX(ANT 1)

int. Cakle Emis=ion

Factor Loss Reading Level Limitsz Margin Reamark

(dS/m) (dB) (d& (dBuV/m) (dBuVim) (d3) (d3)

1000

(VS W S T )

(431

oy

b L R s

(IR Ve R E L]

10.67 3 Z3.4%9 37.98 43.50 52 RF
g2.98 4.11 £5.58 38.65 43.50 85 RF
T.73 4.30 27.42 39.31 43.50 99 QF

14.53 5.75 £22.50 42.78 46.00 22 RF

le.51 6.38 13.26 36.15 46.00 85 QF

19.46 7.00 10.23 3&6.69 46.00 31 RF

EST Technology Co., Ltd
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FCCID: O7VMAI91819

[ S Y S U S

0 Level (dBu\/m)

40

o
=1 mon
w k3N

s Ly B
LA I I ]

[

Date: 2012-12-23 Time: 08:50:00

FCCPART15B
pdB

30

-1 oy Lo

3

[¥5]

9
a

224, 418, 612,

Frequency (MHz)
Data no.

3m 27137 aAnt. pol.

FCC PART 15 B

Temp:25.6" ;Homi:56%;Fress:101.52kPa

: Wireless Speaker

i RC 120V/eCHz

airscream s300

IEEE 802.11b CH6 2437TIX(ANT

Ant. Cakle Emis=ion
Factor Loss EBReading Level Limits

(dB/m) (dE) (dBuV) (dBuV/m) (dEuV/m)

10.67 3 z4a, 38.89 43.50
10.01 3. Z5. 39.68 43.50
.96 4. 26. 35.58 43.50
T.78 4. 28. 40.23 43.50
14.53 3. 21 41.3% 46.00
16.31 g. 11 34.71 46.00

Margin

[d=)

Y S U W LY Y

ki O B3 ooy

L

o

W

806,

Reamark
(dB)

0y
QF
oy
e

oy
e
Y
s

Y
s

1000
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FCCID: O7VMAI91819

Date: 2012-12-23 Time: 08:55:44

0 Level (dBu\V/m)

FCCRART15E
5B
030 224, 418, 612, 806. 1000
Frequency (MHz)
Site no. 3m Chamber Data no. : 10&
Dis. / Ant 3m 27137 Ant. pol. : VERTICAL
Limd FCC FRRT 15 B
Env. Ins. Temp:25.6" ;Humi:56%;Press:101.52kFa
Engineer : Tony
EUT Wireless Speaker
Power RC 1 S 60H=z
M/H airstream =300
Test Mode : IEEE £802.11bk CH& Z2437TX (RNT 1)
Ant Cakle Emission
Freg Factor Loss Reading Margin Reamark
(MHzZ) (dB/m) (dB) (dBuV) (dB) (dB)
1 2. 11.594 RE
2 2 15.27 QE
3 3. 1.17 RE
4 4, a QE
5 4, 1 RE
& 5. 5 QE
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FCCID: O7VMAI91819

Ly I T i I e o B e 7

=
=
(=
[ =

Test

[E S L LS I B

onoin

0 Level (dBulim)

40

Date: 2012-12-23 Time: 08:59:56

FCCPART15B

203

30

Mode

7.5
2.8
4.2
6.5

(I PR Vv I WL R P |

o

FCC P&RT 15 B

418,
Frequency (MHz)

Data no.

Ant.

612, 806,

pol.

Temp:25.6" ;Humi:56%; Pres=:101.52kPa

Tony
Wireless Speaker
AC 120V/60Hz

airstream 5300

IEEE 802.11b CH1I

w

Cakle
Loss
[dE)

L i

womn

b L R R

13
n ki oo s

o I VL B

|
n o

Z2402TX(

1

L

o B

[FVRN PR LR SR R N ]

LS ST S R

Won

LN

|

-1 1 R

IS TR RE R N F I T ]
R ST ]

(d=) (d=)

0 14 pX: oy
0 14.28 o}
1a] |= g1 D]
0 15.91 Q
] 45 (9]
0 13 o)
43,50 .82 o)
43.50 N o)
46.00 .36 o

1000

Margin Reamark
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FCCID: O7VMAI91819

Date: 2012-12-23 Time: 09:05:10

0 Lewvel (dBuW/m)

40

FCCPART15B

BB

30

224, 418. 612

Frequency (MHz)
Data no.

Ant. pol.

3m Chamber

3m 27

1:56%;Press:101.52kFa

: Wireless Speaker
: AC 120V/60H=

airstream 330

Z48ZTK(RINT 1)

Cakle Emis=ion

Loss
(d3)

aAnt.
Factor
(dB/m)

Level Limitcs
(dBuV/m) (dBuV/m)

Beading
(dBuV)

Margin
(dB)

806. 1000

HORIZCNTAL

Reamark
(dB)

LY SR R S R B

oy 0

193.
259.
30l
450

-1

[EETY S T L]

[fa)

10.67 3.82 Z24.1 38. 43.50
g.897 4.0% £4.87 38.03 43.50
T.786 4,21 Z8.27 38.24 43.50

12.87 4,83 T.99 25.89 46.00

14.53 2.7 22.08 42.36 46.00

16.51 6.38 12.58 35.47 46.00

[

[ TR I

ook

8]
ks

8]
QF
a)
ks

8]
e

8]
ks

[ LR S

mom e
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FCCID: O7VMAI91819

L T I T e I B s 7

o
oA
=t
=

Test

Level (dBuV/m)

Date: 2012-12-23 Time: 09:41:44

FCCPART15B
“pdE

30

Mode

oo
L o
[

nokyono-]

224, 418, 612. 206.

Frequency {(MHz)

3m Chamber Data no. : 115

3m 27137 Ant. pol. : VERTICAL

: Wirele=ss Speaker

r BRC 120V/60Hz

airstream 3300

IEEE 802.1lkp CH1 Z4l12TX(RNT 2)

Ant. Cable Emission
Factor Loss 3
(dB)

(d=) (dE)

14.52 2.08 27.85 QE
6.51 2.80 27.73 QE
10.86 3.78 25,27 QF
8.77 3.94 29.44 QF
T.T72 4.28 35.486 QF
20.1 T.57 34.28 QF

1000

Margin Reamark

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBul/m)

Date: 2012-12-23 Time: 09:45:04

FCCPART 158

e

40

30

Speaker

7 AC 7/ 60HZ
M/H airstream =300
Test Mode IEEE 802.11b CH1 241

Ant.
Factor
(dB/m)

Cakle
Laoss

(d8)  (dBuv

Reading

418.

612. 806.

Frequency (MHz)

RIT

ITH |

116
HORIZONTAL

Data no.

Ant. pol.

i:56%;Fress:101.52KFPa

2

Reamark
(dB)

Margin
(dB)

Limits

1000

1 155. 10.67 3 23.4
Z 173. g.596 4. 8.3
3 196.54 T.72 4. 7.8
4 223.03 9.37 4. 16.0
3 36l.74 14.353 o 21.7
] 541.1% 19.46 7. 10.2

WO

LRI I ]

37.9
39.6
39.8
9.8
42.0
36.8

-1 in

[T S

43.50 5.52 QF
43.350 3.85 Q
43.50 3.53 Q
46.00 16.10 QF
46.00 3.96 Q
46.00 5.31 Q
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FCCID: O7VMAI91819

[N L

(a4}

Date: 2012-12-23 Time: 09:51:00

" Level (dBuVim)

40

5
1a

FCCPART15B

30

Jon D

Lo

o

Bowy (o

224, 418, 612.

Frequency (MHz)

3m Chamber Data no.
3m 27137 Ant. pol.
FCC PART 15 B

Temp:25.6" ;Humi:56%;Press:101.52kPa
Tonvy

Wireless Speaker

AC 120V/60H=z

airstream s300

IEEE 802.11b CH& Z437TX(RNT 2)

AntT. Cakle Emission
Factor Loss Reading Lewvel Li
(dB/m) (dB) [dBuv) [dBuV,/m) (dB

10.67 3.82 24.40 38.89  43.50
10.01  3.91 25.76 39.68  43.50
8.96 4.11 26.52 39.59  43.50
7.79  4.30 28.14  40.23  43.50
14.5%3 5.75 21.71  41.99  46.00
16.51 6.38 11.82 34.71  46.00

806.

HORIZONTRL

Margin

(d=)

b

i G D

| S I T o N T N § I 1]

. A

1]

Reamark
(dB)

1000
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FCCID: O7VMAI91819

. Level (dBu\/m) Date; 2012-12-23 Time; 09:58:44

FCCPART15E
-pdB

40 -

30 224, 418, G112 206. 1000
Frequency (MHz)

3m Chamnker Data no.

3m 27137 Lnt. pol.

Temp:25.6" ;Humi: 56%;Press:101.52kPa

Wireles=s Speaker

AC 120V/60H=zZ
airstream =300
Te=t Mode : IEEE 802.11k CH& 2437TX (ANT 2)
Ent. Cakble
Fredgq. Factor Loss Reading Margin Reamark
(MH=z) {dB,/m) (dB) {dBu [dB) [dB)
1 36.79 0 11.594 Q2
z 75.59 0 15.27 Q2
3 162.89 43.50 11.17 0
4 84.23 43.50 10.50 0
5 .69 43.50 11.61 0
& .74 46.00 15.95 0
EST Technology Co., Ltd Report No. ESTE-R1212001 Page 24 of 179



FCCID: O7VMAI91819

Test

s L RS

o n

0 Level (dBu\im)

40

Hode

[FUI S B

Date: 2012-12-23 Time: 10:05:56

FCCPART15B

30

5

73 13.4
T.93 6.8
2.89 10.0
4.23 8.5
6.54 8.0
1.74 14.5

[

-1

Lo

15

t

Cakble

Loss
(dB)

RSN FURN LS ¥

oo

WL

= I FY

Ly

nokaomo R

eless Speaker

| S L I B

[ T Y Y i

: AC 120V/&0H=z
airsctream s300
IEEE 802.11kb CHI11

418,

Frequency (MHz)

612

Data no.

Temp:25.6";Humi:56%,Press:101.52kPa

2462TX (ANT 2)

o s

[ LR

[T ¥ B VY Y

o B

Emission

Reading
{dBuV)

Level

25.72 40
24.08 40
28.07 43.5
32.88 43.5
32.82 43.5
32.604 46.0

Ant. pol.

Limits
(dBuV/m) {dBuV/m)

[ S Y e Y o R

8086,

Margin Reamark

(d=) {ds)

14,28 o)
U ot
13.% Q
1 ral fal
- b

i~
T

QF

~
g

Lo

|

L D Cron
=

[ RS I R PV

1000
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FCCID: O7VMAI91819

0 Level (dBulim)

Date: 2012-12-23 Time: 10:10:10

FCCPART15B

pe:

40

30

418.

612. 806. 1000

Frequency (MHz)

Data
Ent.

: Wireless SBpeaker

: AC 120W/60H=

airstream s300
IEEE 802.11p CHI11 246Z2TX (ANT 2)
Ant. Cakle Emi==ion
Fredq. Factor Loss y
(HHZ) (dB/m) (dB)
1 104.69 9.85 3.11
Z 155.13 10.67 ZZ Z
3 4 g.87 4.0%9 24.57
4 193.93 7.7 4,21 26.27 38
5 361.74 14.53 5.75 22.08 4z,
g 450.98 16.51 6.38 12.58 35.

120
HORIZONTRL

pol.

1:56%:Fress:101.52kFa

Margin Reamark
[dB) (dB)

21.60 QF
4,90 QP
5.47 QF
5.26 QF
3.64 QP
10.53 QF

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBuVim) Date: 2012-12-23 Time: 09:10:26

FCCPART15B

-fdB

S ——" “' ~
I

Ik

30 224, 418. 612 806. 1000
Frequency (MHz)

Data no. @ 109

Ent. pol. : HORIZONIRL

Wireless Speaker
AC 120V/&0H=z
airstream =300

IEEE 802.11g CH1 2412TH(ANT 1)

Ent. Cakle Emission
Fredg. Factor Loss
(dB)

Level Limits Margin Reamark
(dB) (dB)

1 155.13 .67 2 22.51 37.00 6.50 Q2
2 172.59 o7 15 24.52 38.04 5.4 Q2
3 201.6%9 .79 4.30 27.04 398.13 4 RE
4 361.74 14.53 5.75 22. 42 .30 3.70 RE
5 450.898 16.51 6.38 10.43 33.32 12.68 RE
8 541.1% 15.46 T.00 11.85 38.11 T.89 RE
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FCCID: O7VMAI91819

" Level (dBuWim) Date: 2012-12-23 Time: 09:14:04

FCC PART15B

B

Y e

30 224, 418. 612. 806, 1000
Frequency (MHz)

3m Chamber Data no.
3m 27137 Ant. pol. : WVERTICAL
FCC FART 15 B

Temp:25.6" ;Humi:S56%,Pres=s:101.52kPa

lony

Wireless Speaker
AC 120V/e0Hz
airstream =300

P T, ~HT

Test Mode : IEEE 8202.1lg 11 29l1ZTX(RNT

Ant. Cable Emis=sion
Freq. Factor Loss EReading Lewvel Limits Margin Reamark
(MHz) (dB,/m) (dB) : [dBuV,/m) (dBuV/m) (dB) (dB)

1 36.7%9 14.52 2.08 12.52 29.10 40.00 10.580 Q
2 75.5% 6.51 2.80 16.53 25.84 40.00 14.16 Q
3 116.33 10.58 3.2% 11.82 26.0%9 43.50 17.41 Q
4 155.13 10.67 3.82 13.05 27.54 43.50 15.36 Q
5 206.54 g.08 4.32 15.595 28.36 43.50 15.14 Q
] 361.74 14.53 5.75 11.37 31.65 46.00 14.35 Q
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FCCID: O7VMAI91819

Date: 2012-12-23 Time: 09:20:23

" Level (dBuvim)

FCCPART15B

-fdB

30

est

1,

Mode

224, 418, 612.

Frequency (MHz)

3m Chanber Data no.

3m 27137 Ant. pol.
FCC PART 15 B
Temp:25.6" ;Humi:56%;Fre=ss:101.52kPa

lony

Wireless Speaker
AC 120V/E0H=z
airstream =300

IEEE 802.11g CH& 2437TX(ANT 1)

Emiz=zion
Level Limitcs

Ant. Cakle
Factor Loss
(dB/m) [dB)

8086.

Margin

i

dB)

Eeamark
[dB)

1000

[N L

n

[a}]

- |

o Lyon
YT R TR BT R

o

2.086 Z26.88
2.80 £5.4%
3.28 Z£8.59 43.50
3.82 Z8.64 43.50
4.05 £7.5% 43.50
4.32 £5.02 43.50

|
s R

wn
I

WD L
o

[EER

ke

e
b

e
b

e
b

e
b

e
b
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FCCID: O7VMAI91819

Bow
M/H
Test

i D R e

o

o

0 Level (dBuVim)

40

Date: 2012-12-23 Time: 09:24:51

FCCPART15B

30

Mode

D R

ion

L ) B VI T

[l S

224, 418, 612,

Frequency (MHz)

3m Chanber Data no.
3m 2 7

FCC PFLRT 15 B
Temp:25.6";Humi:56%;Press:101.52KkPa
Tony

Wireless Speaker

aAC 120V/e0H=

airstream s300

IEEE 202.11g CHE 2437TX (RNT 1)

Ant. pol.

3.91 23.58 0 43.50
4.09 24.40 16 43.50
4.30 28.04 13 43.50
5.75 22,22 12.50 46.00
6.38 10.83 33.82 46.00
T7.00 11.4% 37.85 46.00

112

208,

HORIZONIAL

Margin
{dB)

Reamark
(dB)

1000

o Ry Lh L ooy ny

[ S R

()

T

- |

5
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FCCID: O7VMAI91819

40

" Level ([dBuW/m)

Date: 2012-12-23 Time: 09:28:28

i

FCCPART 158

NVe

Test

[T U S

o

o

Mode

[N VL L S |
oy
[ o8]

o

|
- |

T T

]

s 00

-1

[ SEmvs]

1w

[ el

W

224, 418, 612.

Frequency (MHz)

3m Chamber Data no.
3m 27137 Ant. pol.
FCC PART 15 B
Temp:25.6" ) Humi:tS56%;Press:101,.52kPa

ny

Wireless Speaker

AC 120V/e0Hz

airstream =300
IEEE B02.11g CH11 Z2462TX(ANT 1)

Ant. Cakle Emission
Factor Loss EReading Lewvel

(dB/m) (dB)

10.01 3 24.18 43.350
g.97 4 25.1% 43.50
T.T79 4 28.39 43.50

14.53 2.75 13.76 46.00

16.51 6.38 2.18 46.00

19.46 T.00 10.08 46.00

il3

806.

HORIZONTIAL

(dB)

o

Lo LhoGn

1w

1

b o o D R

o N Ryodn O

Limits Margin EReamark

(dEB)

QF
QF
RF
QF
QF

QF

1000
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FCCID: O7VMAI91819

" Level (dBuvim) Date: 2012-12-23 Time: 09:35:52

FCCPART15B

30 224, 418, 612 a06. 1000
Frequency (MHz)

ite no. : 3m Chanber Data no. : 114

=1
Di=s. / Ant. I 3m 2713
F
"

aAnt. ol. : VERTICAL

imit : FCC PART 15 B

nv. / In=. : Temp:25.6" ;Humi:56%;Pres=s:101.52kFa

Wireless Speaker
Fower : AC 120V/60H=z
M/ : airsctream =300

Test Mode : IEEE 802.1lg CHI11 Z4eZIX (ANT

Ant. Cable Emission
Fredq. Factor Loss EReading Lewvel
(MHz) (dB/m) [dB) (dBuV [dBuv/

Margin Reamark
[dB) (dB)

1 14.52 2.06 9.34 25.82 3 0
z 6.51 2.80 16.22 £5.53 40.00
3 10.85 3.28 12.395 27.08 43.50
4 11.2% 3.71 12.41 27.41 43.50
5 9.07 4.05 12.61 £5.73 43.50
] 14.53 5.75 11.01 31.2%3 46.00
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FCCID: O7VMAI91819

M/

| S B 7
T A
W

2|

0 Level (dBuVW/m) Date: 2012-12-23 Time: 10:20:26

sol— 3 1 i

FOC PART15B

b8

WY M

30

Test Mode

s A T PR R

Freqg.
(MH=z)

l62.89
172.5%
201.8%
361.74

224, 418. 612, 806. 1000
Frequency (MHz)

Data no. @ 121
Ant. pol. : HORIZCHNIRL

Wireless Speaker

OHz

AC 120V/

alrstream =300

= omn g

EEE 802.11lg CH1 2412TX(RNT 2)

Ant. Cable Emis=ion
Factor Loss EReading Level Limits Margin Reamark
(dB/m) (dE) (dB) (dE)

23 43.50 Q
24 43.50 Q
27 : 3 43.50 : 7 Q
21.02 41.30 46.00 4.70 Q
10.43 33.32 46.00 12.688 Q
11.65 3g8.11 46.00 T.89 Q
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FCCID: O7VMAI91819

Level

[dBuV/m)

Date: 2012-12-23 Time: 10:24:04

40

FCCPART158

-HdB

30

Ins.
gineer
EUT
Fower
M/H
Test

Hode

Fregq.
(MHz)

3m Chamber
3m 27137

t

Wireless Speaker
120V/60H=

airstream 3300

RC

IEEE 802 CH1

J1lg

Cakle
Loss
(dB)

Eeading
{dBuV)

418,

;Humi:56%;:Pr

241Z2T

612,
Frequency (MHz)

806, 1000

Data no. 122
Ant. pol. VERTICATL

es3:101.52kFPa

H(LNT 2)

Reamark
[dB)

Margin

Limits
! (dB)

fm) (dBn

1 36.73
Z T75.58
3 116.33
4 155.13
3 206.54
] 36l.74

14.52 2.08 12.52
6.51 2.80 16.53
10.98 3.28 11.82
10.87 3.82 13.05
g2.09 4,32 15.95
14.53 5.75 11.37

29.10 40.00 10.90 Q
25.84 20 .00 14.1le Q
26.0% 43.50 17.41 Q
27.54 43.50 15.96 Q
28.36 43.50 15.14 Q
31.85 46.00 14.35 Q
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FCCID: O7VMAI91819

0 Level (dBuVim) Date: 2012-12-23 Time: 10:30:23

FCCPART158

-hdB

30 224, 418. 612. 806. 1000
Frequency (MHz)

3m Chamkber Data no. : 123

3m 27137 Ant. pol. : WVERTICAL
FCC PRRT 15 B

Temp:25.6" ;Humi:56%;Press:101.52kPa

lony

: Wireless Speaker
: AC 120V/60H=
airstream =300

IEEE 202.11g CHE 2437TX(LNT 2)

Ent. Cakble Emission
Fredg. Factor Loss EReading Lewvel Limitc Margin Reamark
{MH=z) [dB/m) (dB) {dBuV) (dBuV/ (dB) (dB)

1 36.79 14.52 2.06 10.30 26.88 40 13. Q
2 T75.559 6.51 2.80 18 25.45 40 14. Q
3 155.13 10.687 3.82 15 27.84 43. 15. Q
4 172.59 9.07 4.05 47 27.53 43. 15 Q2
5 206.54 g.09 4.32 12.81 £5.02 43. 18 Q2
] 361.74 14.53 5.75 11.51 31.78 4a. 14 QF
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FCCID: O7VMAI91819

M/H
Test Mode

il O R

o n

Date: 2012-12-23 Time: 10:34:51

0 Level {(dBuV/m)

40

Ly Ry

ok

FCCPART15B
-pB

Freq.
(HHz)

o s

N D

s

2.8
1.8
0.9

[ Ve Y S Vi ]

L n

224, 418. 612.
Frequency (IMHz)

Data no.

Ant. pol.

FCC PART 15 B

eless Speaker
AC 120V/60H=z

airstream =300

TTH (ENT 2)

Ant. Cakble

Emission
Factor Loss Reading Lewvel
[dB/m) (dE) [dBuvV) [dBuV/m) {dBu

10.01 3.91 23.58 37.50 43.50
g.87 4.08 24.40 37.486 43.50
T7.78 4.30 28.04 40.13 43.50

14.53 3.75 22,22 42 .50 4g6.00

16.51 6.38 10.593 33.82 46.00

19.486 7.00 11.4% 37.85 46 .00

[T ST PR PR I )

(=)

noLh o

[
nonoD

S Y S ]

806.

(=)

QF
RE
RF
QF
QF
(0]

1000

Limits Margin Beamark

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\im)

Date: 2012-12-23 Time: 10:40:28

so— ;ﬂ |

FCCPART15B

Ve

30

Test

Mode

224, 418, 612

Frequency (MHz)
Data no.

Ant. pol.

3m Chamber
3m 27137
FCC FART
Temp:25.6" ;Humi

lony

Wireles= Speaker

120V/E0HEZ

4C 120WV/

15 B

156%;Pre=ss:101.52KkFa

airstream s300

IEEE 802.1lg CH1l 246ZTX (ANT 2)

Emission
Level Limits
(dBuV,/m) (dBuV,/m)

REeading
(dBuvV)

Margin

[

8086, 1000

Eeamark

43 (d3)

(VSN WU (S I B

oy

3.81 2 8 a 43.50
4.0% 25.19 5 43.50
4.30 2T7.39 i 43.350
5.75 20.76 14 16.00
6.38 g.1a 5 46.00
7.00 10.08 4 46.00

i

1SS Y

(]

[Ts]

15y

e
o
QF
~
e

~
b3

i~
b

QF

[T T T4 R I ]
o e Rd D
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FCCID: O7VMAI91819

0 Level (dBuvV/m) Date: 2012-12-23 Time: 10:45:52

FCC PART15B

BB

ol T

30 224, 418. 612, 806. 1000
Frequency (MHz)

3m Chanmber Data no. : 126
3m 27137 Ant. pol. : VERTICAL
FCC PART 15 B

Temp:25.6"' ;Humi:56%;FPress:101.52kPa

Tony

Wireless Speaker
/&60Hz

IEEE 802.11g CH1l 2462TX(ANT 2)

Lnt. Cable Emiz=ion
Freg. Factor Loss Reading Level Limits Margin Beamark
{HMHz) (dB/m) (dB) {dBu (dEB) (dEB)

1 14.52 Z2.08 5.34 25.92 Q
P .51 Z.E0D la.22 25.53 RF
3 10.85 3.26 12.395 27.06 Q
4 14 11.29 3.71 12.41 27.41 2
5 Za 12.58 5.01 T7.41 24 RF
] 36l 14.53 5.75 11.01 31 Q
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FCCID: O7VMAI91819

1000-18000 MHz

120 Level (dBu\im) Date: 2012-12-23 Time: 15:51:50

FCC PART 15C PEAK

60

- 3 1 = i FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)
Data no. : 176

Ant. pol. VERTICAL

:101.52kF=a

: Wireless Speaker

v AC 120V/60H=z
airscream =300
Test Mode : IEEE 802.11k CH1 Z412TX(ANT 1)
Ant. Cakle Zmp
Fredq. Factor Loss Factor R
(HMH=z) (dB/m) (dB) (dB)
1 27.60 34.15 1 104 -30.28 Peak
2 28.23 33.2¢ 4 51 3 22.26 Peak
3 31.28 31.83 41 53.19 20.81 Peak
4 3T.32 32.43 35. 52.22 21.78 Feak
5 38.77 32.50 34 51.88 22,12 Feak
] 41.85 32.86 33 53.55 20.45 Feak

Bemarks: 1. Emiszsion Lewel= Lntenna Factor + Cakle Loszs - Rmp Factor + Reading.
2. The emission levels that are 20dE below the gffiecial
limit are not reported.
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FCCID: O7VMAI91819

0 Level {dBuVW/m)

Date: 2012-12-23 Time: 15:55:36

FCC PART 15C PEAK

60

FCC PART 15C AV

= I

R e

1000

3m Chamber
3m AWNT 1-18

Wireless Speaker
120V/60H=
airsctream =300

TETE

RC

ol .

LER

Int. Cakle
Factor

Amp
Factoxr

7300.

11 CH1 2412TX (ANT

11200.
Frequency (MHz)

14600. 12000

Data no. : 177
Ant. pol. HORIZCONTAL

Emission

Reading Level Limits Margin Remark

[MH=) {dB/m) (dB) (dEB) (dBuV) (dBuV/m) {dBuV/m) (dE)

1 27.80 4 34.15 3953.09 95.18 -21.18 Feak

£ 28.23 1 33.26 49.54 33.42 20.58 Feak

3 31.28 4 31.83 41.89 53.18 2 2 Feak

4 36.53 5 32 3T7.28 53.27 20.73 Feak

3 38.35 0 32 33.58 1 3 22.81 Feak

& 3 32, 32.65 7 21.53 Feak

Remarks: 1. Emission Lewvel= Antenna Factor 4+ Cable Loss - Amp Factor + Reading

2. The emission levels that are 20dB below the official

limit are not reported.

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBuVim) Date: 2012-12-23 Time: 16:06:16

FCC PART 15C PEAK

60
- 3 . 5 G FCC PART 15C AV

" Mww«w [N

1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)

ite no. : 3m Chamber Data no.

Ant. pol. @ VERTICRL

eless SBpeaker
LC 120V/&60Hz

airstream s300

IEEE B802.11b CH& 2437TX(ANT 1)

Ant. Emission
Fredg. Factor
(MHZ) (dB/m)

Limits Margin Remark
‘m) (dBuV/m) (dB)

1 2 0 27.60 6.687 12 104.13 104.28 0 -30.28 Feak
2 3 0 28.23 8.91 33.26 48.38 52.26 10 21.74 Feak
3 4 0 31.37 12.07 31.80 42.08 53.682 18] 20.38 Feak
4 7 0 36.54 11.56 32.02 35.37 51.45 18] Z22.55 Feak
5 ] o 37 11.51 32.42 35.47 5 18] 21.85 Feak
6 14 0 41.88 10.93 33.08 34.15 8 18] 20.12 Feak

REemarks: 1. Emission Lewel= Antenna Factor + Cabkle Loss - Bmp Factor + Reading.

2. The emi=zsion lewvels that are 20dB bkelow the official
limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBul/m)

G0

Date: 2012-12-23 Time: 16:09:50

FCC PART 15C PEAK

G | FCC PART 15C AV

e

Ww

1000 4400,

3m Chamber

3m ANT 1-1

[
U
0l
m o
I+
i
-

lony

Wireless Speaker

AC 120V/e0Hz

girscream =300

11k CH& 2437TX(ANT

—TFT oA

ol .

7800,

Frequency (MHz)

Data no.
pol.

Ant.

11200,

14600,

HORIZONTAL

Margin
(dE)

Remark

18000

1 27.80 4,12
Z ZEB.Z3 33.Z8
3 31.31 31.85
4 36.68 31.40
3 38.11 31.87
] 41.71 33.08

23.28 95.41
47.50 51.38
4z.32 53

35.08 21.83
35.87 53.58
34.1% 53.74

B k3 B3 B3 RS RS

[ e T (S S B

Emis=sion Level= Antenna

The emission

REemarks: 1.

limit are not reported.

lewvels that are

Factor +

Cable Loss
20dB below

the

- Amp Factor + Reading.

ogfficial

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Lewvel ({dBuWim)

Date: 2012-12-23 Time: 16:12:24

FCC PART 15C PEAK

60

5 FCC PART 15C AV

s it

1000

FCC PRRT 13C FERK

7800.

11200.

Frequency (MHz)

14600.

12000

aC 120V/e0H=
airsctream =300
IEEE 802.11b CE
Int Cable Zmp
Freg Factor Loss Factor
(MHz) (dB/m) (dB) (dB)
2 33.
4 32
5 33.
& 33

Emission
Reading Level Limits Margin Remark
(dBuV) (dBuV/m) (dBuV/m) (dB)
7T 1 18 -30.18 Feak
7 . &5 22.35 Fezak
3 .57 23.43 Feak
5 .69 22.31 Feak
1] 81 22.1% Fezk
3 .58 20.44 Fezak

(SRR}

limit are not reported.

Antenna Factor +
n lewvels that are

Cakle Loss -

20dB below the official

Lmp Factor + Reading.

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\m) Date: 2012-12-23 Time: 16:16:13

FCC PART 15C PEAK

60

2 4 5 5| FCC PART 16C AV

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3m Chanker Data no. @ 183

3m ANT 1-18G Ant. pol. : HORIZCOHNTAL
FCC PRRT 1:5C FPERK

T 125 Humi:56%;Press3:101.52kFa

Wireless Speaker
LC 120V/e0H=z

airstream =3
Test Mode : IEEE 802.11b CHI11

2462TX (ANT

Limits Margin Remark
/m) (dBuV/m) (dB)

Feak

-]

1 )0 2T7.58 9 23.11

2 0 28.23 53.16 20.84 Feak

3 )0 31.45 52.18 21.82 Feak

2 )0  36.58 52.71 21.2% Feak

5 0 38.17 53.86 20.14 Feak

@ 0 4 53.37 20.63 Feak
Eemarks: 1. Emission Lewel= Lntenna Factor + Cakle Loss - Rmp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.

k3 o}
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FCCID: O7VMAI91819

0 Level (dBuW/m)

Date: 2012-12-23 Time: 17:09:22

FCC PART 15C PEAK

60

5 6 FCC PART 156C AV

La

Mot

1000 4400. 7800,

11200. 14600. 18000

Frequency (IMHz)

Wireless Speaker
AC 120WV/e0H=

airstream 3300

Ant. pol.

Data no. : 18§

802.11p CH1 2412TX (ANT 2)
Int Cakle Lmp Emizzion
Freg Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

1 z 27.60 6.64 34.15
2 3 28.23 2.91 33.26
3 4 31.52 12.52 31.%%
4 8 37.01 11.40 31.22 3
5 a 3 11.87 31.88 3
6 1 41 3 2 3

Remarks: 1. Emission Level= Antenna Factor
2. The emission lewvels that are

limit are not reported.

Feak
Feak
Feak
Feak
Feak
Feak

48

ki i

ki k3 RS ORS LS
P

|.'_||

[ KR

1w i ki

4+ Cakle Loss - Lmp Factor + Reading.
20dB below

the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\/m) Date: 2012-12-23 Time; 17:11:53

FCC PART 15C PEAK

60

o 1 5 7| FCC PART 15C AV

MHWWW Ww

1000 4400, 7200, 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. : 197
3m AWNT 1-18G Ant. pol. : HORIZONTAL

FCC PART 15C FPERK
Temp:25.6" ;Humi:56%;FPress:101.52kFa

y
Wireless Speaker
AC 120V/e0H=

airstream s30
CH1 Z412TX(RNT 2)

IEEE £02.11b

Ant. Cable Amp
Fredq. Factor Loss Factor R
f (dB) (dB)

1 2 6.64 34.15 54 20.87 Feak
2 3 8.81 33.20 4 S2. 21.35 Feak
3 48 11.77 31.81 398 S1. Z£2.83 Feak
4 TZ3 11.55 32.06 36. 5Z. Z1.23 Feak
5 2985 11.87 31.89 35. 53. 20.60 Feak
6 1441 10.3z2 32.78 33. 53. Z0.5% Feak

Bemarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
levels that are 20dE below the official
limit are not reported.
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FCCID: O7VMAI91819

120

G0

M/ N
Test Mo

il O R

Level (dBuW/m)

Date: 2012-12-23 Time: 17:21:29

FCC PART 15C PEAK

FCC PART 15C AV

[ Ao

1000 7200,

11200.

Frequency (MHz)

Wireless Speaker
120V/60H=

airstream 3300

RC

de

TIFEE

3m Chanker Data no.
3m ANT 1-18G Ant. pol.
FCC PART 15C FEALK

Temp:25.6" ;Humi:56%;Press:101.52kPa
Tony

14600.

§02.11b CHe 2437TX (ANT 2)

Ant. Cakle IAmp Emis=sion
Freqg Factor Loss Factor Reading Level Limits
(MH=z) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m)

s 6.67 34 2 104.07

28 5.60 32. & 46.99

31. 11.84 31 ] 51.32

3a. 11.60 3 3 51.10

38 11.66 3 8 52.50

41 10.583 3 1 53.43

(d=

-30.0
27.0
22.8
ZZ2.%
21.5
20.5

Margin

S T T T I

Hemark

12000

1. Emission Lewel= Antenna Factor
levels that are

limit are not reported.

The emission

20dB below

Cakble Loss
the

- Amp Factor + Reading.

official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\im) Date: 2012-12-23 Time: 17:25:158

FCC PART 15C PEAK

60

N JLM

M
ad

1000 4400, 7800. 11200. 14600. 18000
Frequency (MHz)

3m Chamber Data no. : 201
1 Ant. pol. : HORIZCOHNTAL

3m ANT
FCC PART 15C FPELRE

Temp:25.6" ;Humi:56%;Fres=s:101.52kPa
Tony

Wireless Speaker

AC 120V/e0H=

airstream s300

IEEE 802.11b CH& 2437TX (ANT 2)

Lnt. Cakle ILmp Emi=zzion
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[dE)

1 24 0 27.80 6.67 34.12 394 95.13 -21.13 Feak
2 31 )0 28.23 2.91 33.26 47.5% 51.47 22.53 Peak
3 52 0 31.68 12.31 32.18 36.12 47.93 26.07 Feak
4 T3 0 36.56 11.58 31.9% 36.68 52.83 21.17 Feak
5 0 38.11 65 31.87 35.45 53.34 20.66 Feak
6 1 0 4 2 3 g 33. 53.22 2 Feak

RBemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: O7VMAI91819

0 Level {(dBuVim) Date: 2012-12-23 Time: 17:28:59

FCC PART 15C PEAK

60

5 G FCC PART 15C AV

£x]

1000 4400. 7800, 11200. 14600, 13000
Frequency (MHz)

3m Chanmber Data no. : 202
3m ANT 1-18G Ant. pol. : HORIZONTAL

FCC PRRT 1 FERK
Temp:25.6" ;Humi:56%;Press:101.52kPa

Wireless Speaker

AC 120V/60H=z

airstream s300

Test Mode : IEEE 802.11b CH11 2462TX(ANT 2)

Ant. Cakle Amp
Freqg. Factor Loss Factor E
{MHz) ({dB/m) {dB) (dB)

1 0o 27.58 6.69 06 94.52 94 —20 Feak
i 00 28.23 .81 33.286 49.53 53. 20 Feak
3 00 33.83 12.20 31.91 35.13 49. 24 Feak
4 00 37.01 11.40 31.22 34.26 51. ZZ. Feak
5 00 38.17 11.83 31.82 34.98 5Z. 21 Feak
& 00 4 8 10.%3 33.08 3 53. 20 Feak

Remarks: 1. Emission Lewvel= Antenna Factor

The emission lewels that are 20
limit are not reported.

— Amp Faector + Reading.
gfficial

[
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FCCID: O7VMAI91819

0 Level (dBuW/m) Date; 2012-12-23 Time: 17:31:26

FCC PART 15C PEAK

G0

= 5§ | FCC PART 15C AV

1000 4400, 7800, 11200, 14600, 18000
Frequency (MHz)

emp:25.6" ;Humi:56%;Press:101.52kPa

Wireless Speaker

AC 120V/&60H=

M/N : airstream 3300
Te=t Mode : IEEE 202.11b CH11 Z24&2TX(LNT 2)

int. Cakle ILmp
Freqg. Factor Loss Factor R
' (dB) (dB)

Margin Eemark
(dE)

1 8 6.69 34 15 & -29.948 Feak
2 3 2.91 33. 47 .42 0 22.70 Peak
3 3 12.20 31.91 35.22 g.44 24 _ 5§ Peak
4 1 11.40 31.22 35.14 52.33 21.87 Feak
5 3 11.52 32.01 34.14 51.98 2z.02 Feak
& 1 10.92 33.08 .32 53.87 20.13 Peak
Bemarks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Zmp Factor + Reading.
2. T levels that are 20dB kbelow the official
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FCCID: O7VMAI91819

0 Level (dBu\im) Date; 2012-12-23 Time: 16:25:33

FCC PART 15C PEAK

G0
1 = 7 FCC PART 15C AV
= £
U10[][] 4400. 7800, 11200, 14600. 18000
Frequency (MHz)
S5ite no Data no. @ 18
Dis=. int int. pol.

) (dB)
1 2 .64 34.15 1 2 103. -29. Feak
i 2 1 33 @ 51 Z2E. Feak
3 3 7 31. 38.15 50 23, Feak
4 3 11.53 32 36.59 52 21 Feak
5 3 11.50 32 34.45 52 21.74 Feak
4 10.%92 33. 33.70 53 20.87 Feak

zzsion Level= Antenna Factor

12 emission lewvels that are 20
limit are not reported.

— Amp Factor + EReading.
ogfficial
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FCCID: O7VMAI91819

60

Test Mo

[T W S

0 Level (dBuV/m)

Date: 2012-12-23 Time: 16:28:20

[ el

FCC PART 15C PEAK

5 | FCC PART 15C AY

1000 4400, 7200.

Frequency (MHz)

3m Chamber Data no.
3m ANT int. pol.

FCC PARRT
Temp:25.6" ;Humi:56%;FPress:101.52kFa

Wirelesz Speaker

RC 120V/e0Hz

airstream s300

de 802.11g 1)
Lnt Cable Amp

Fredg. Factor Loss Factor R

(MHz) ) (dB) (dB)

11200.

14600, 13000

HORIZCONIAL

Margin Remark
(dB)
24.36 Feak
—22.27 Feak
22.52 Feak
20.91 Feak
22.52 Feak
20.25 Feak

24.583 4.32 :
27.80 6.64 34.15
28.23 B.81 33.26
31.31 11.82 31.85
36.96 11.45 31.81
41.71 10.82 33.08
1. Emission Level= Antenna Factor +
2. The emission levels that are 20dE below

limit are not reported.

Cable Loss — Amp Factor + BReading.
the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\im) Date: 2012-12-23 Time: 16:46:50

FCC PART 15C PEAK

G0

3 5 5| FCC PART 15C AV

1000 4400, 7800. 11200. 14600, 12000
Frequency (MHz)

Data no. @ 180

Ant. pol. : HORIZCONTAL

Wireless Speaker
LC 120V/6e0Hz
airstream =300

IEEE 802.1l1g CHé Z2437TX (ANT 1)

1 ] ] 6.867 12 95.42 -21 Feak
2 a =] 2.94 32 49 .68 24 Feak
3 ] 5 12.283 31.85 53.11 Z0. Feak
4 a 3 11.55 32.08& 51.33 22.87 FPeak
5 ] 8 11.50 32.08 52.87 21.33 Feak
6 1 ] ] 82 32.78 53.32 20.68 Feak
Bemarks: 1. Emission Level= Antenna Factor 4+ Cabkle Loss - Amp Factor 4+ Reading.
2. The emission levels that are 20dB below the official

limit are not reported.
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FCCID: O7VMAI91819

Level (dBuV/m) Date: 2012-12-23 Time:; 16:49:30

120

FCC PART 15C PEAK

60

| oa " g G FCC PART 15C AV

1000 4400, 7800. 11200, 14500, 18000
Frequency (MHz)

3m Chamnber Data no. @ 191
3m ANT 1-18G Ant. pol.

FCC FRRT 15C FERE

emp:25.6" ;Humi:56%;Press:101.52kPa

Wireless Speaker
BC 120V/60H=z
airstream =300

IEEE 802.11g CHE Z437TX(ANT 1)

Test Mode

Ant. Cakle Imp Emi=z=ion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(HMH=z) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 27.a60 34.12 103.35% 103.50 -29.50 Feak
2 28.29 33.32 48.23 32.16 21.84 Feak
3 31.47 31.%6 36.48 48.36 25.64 Fezak
4 36.56 31.8% 35.80 51.85 22.05 Feak
5 48 32.17 35.20 52.898 21.02 Feak
& 41.59 33.44 34.6l 53.68 20.32 Feak

Eemarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss - bmp Factor + Reading.

The emission lewvels that are 20dB bkelow the official
limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBuVim)

Date: 2012-12-23 Time: 16:52:00

FCC PART 15C PEAK

60

g 5| FCC PART 15C AV

Eﬁ
|
|

T

1000

4400, 7800, 11200, 14600
Frequency (MHz)
3m Chamnker Data no. : 19
3 G Ant. pol.
FCC PART 15C PERKE

Temp:25.6" Humi:56%;Pre=ss:101.52kPa

Wireles=s Speaker

aAC 120V/e0H=z
airstream =300
IEEE 802.11g CH11 2462TX (ANT

Lnt. Cakle LRmp Emis==ion
Margin
[dB)

Factor Loss Factor Reading Lewvel

{d2/m)  (dB) (d8} (dBu

o
i ]

Remark

18000

Y SO R LS R )

(4]

2T7.58 6.69 34.08 103.20 —-23.20
28.839 .80 3Z.88 48 .82 25.08
3l.42 12.22 31.83 48 .82 £25.1%
36.56 11.58 31.8% 52.13 21.81
38.16 1l.e4 31.86 52.54 21.46
41.77 1l0.32 32. 53.83 20.11

IThe emission lewvels that are 20dB below the official

limit are not reported.

rks: 1. Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.
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FCCID: O7VMAI91819

60

0 Level (dBuVim)

Date: 2012-12-23 Time: 16:57:48

FCC PART 15C PEAK

5 | FCC PART 15C AV

1000

4400, 7800, 11200,

Frequency (MHz)

3m Chamber Data no.
3m LNT 1-18G 4Ant. pol.

Wireless Speaker

AC 120V/&0H=
airstream =300

IEEE 802.11g CH11

14600,

Limd Margin

(d=)

Remark

18000

[R5 T

s

(ST E I TR P ¥ ]

ko

i

B

z 9 34.08 35.16 T
z 1 33.Z¢ 51.13 7
2 3 32.8l 20.83 T
3 15 32.43 52.37 T
38 11.47 32.17 52.18
41 LBE ZE. 53.18

oL ke

|
[a1]

[ SR L T L R LRI LS R % )
[ LT S T TR |

(KRR

[

Feak
Feak
Feak
Feak
Feak
Feak

Emission Lewel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission

limit are not reported.

lewvels that are 20d8 below the official
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FCCID: O7VMAI91819

0 Level (dBuW/m)

Date: 2012-12-23 Time: 17:41:01

FCC PART 15C PEAK

60

5 5| FCC PART 15C AV

(g1

2 W”MWWW

1000

7800. 11200,
Frequency (MHz)

14600.

3m Chamber Data no. 208

3m ANT 1-18G Ant. pol. VERTICEL
FCC PART 15C PERK

Temp:25.6" Humi:56%;FPres3:101.52kPa

Tony

/fa0Hz

airstream =23

802.11g CH1 2

olds

12

41ZTX (RNT 2)

18000

Ant. Cakle
Freg Factor Loss Margin Remark
(HHz) (dB/m) (dB) (dB)
27.80 &.64 34,15 1 -2% Feak
27.85 8.35 3 8 35 ZE Feak
31.71 1z2.21 3 7 37 26 Feak
36.56 11.58 3 .52 23, Feak
38.3%9 11.50 3 .13 21 Feak
41.79 10.82 3 .68 Z0 Fezak
Remark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emisszion levels that are 20dE below the official

limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBuVim)

Date: 2012-12-23 Time: 17:47:46

FCC PART 15C PEAK

60

g f FCC PART 15C AV

3 WWW w

1000

ANT 1-18G
FCC FARRT 15C FERK
i |

lony

Wireless Speaker

AC 120V/e0Hz

Test Mode

7800,

11200.
Frequency (MHz)

14600, 18000

&l

HORIZONTAL

Data no.
Ant. pol.

Temp:25.6" ;Humi::56%;Press:101.52kPa

IEEE £02.11g CH1 2412TX(LNT 2)
Ant Cable Amp Emis=ion
Freq Factor Loss Factor Reading Lewvel Margin Remark
(MH=z) ({dB./m) (dB) (dB) {dBuV) (dBuWV (dB)
1 27.60 96.93 a7 -23.02 Peak
2 28.23 49,02 52 21.10 Peak
3 31.34 36.66 48.11 25.89 Peak
4 36.52 34.38 50.33 23.67 Peak
5 38.39 34,58 52.39 21.61 Peak
& 41.85 33.54 53.36 20.64 Peak
Femarks: 1. Emission Lewvel= Antenna Factor + Cakle Losz=z - kmp Factor + Reading.
2. The emission levels that are 20dB bkelow the official

limit are not reported.
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FCCID: O7VMAI91819

0 Lewvel (dBuVim) Date: 2012-12-23 Time: 17:55:24

FCC PART 15C PEAK

60

- 7 FCC PART 15C AV

1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Data no.

ant. pol.

Temp:25.6" ;Humi:56%;Pres=s:101.52kFa

Wireless Speaker

RC 120V/e0Hz

M/N : airstream =300
Test MHode : IEEE 202.11g CHe Z243T7TX(ANT 2)
Ant.
Fredg. Factor Margin ERemark
(HHz) (dB/m) (dB)

1 0 6.67 34.12 1 -26.%21 Feak
2 3 2.91 33.2¢6 20 23.31 Peak
3 70 12.11 32.28 50 £3.42 Feak
4 .32 11.4% 32.43 51.5 £2.41 Feak
5 .35 11.30 33.36 51.5 Z2.44 Feak
3 71 10.92 33.32 53.11 20.88 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission levels that are 20dEB below the official
limit are not reported.
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FCCID: O7VMAI91819

0 Lewvel {dBuWim)

Date: 2012-12-23 Time: 17:58:04

FCC PART 15C PEAK

60

FCC PART 15C AV

= 5]

- Wwwwww

1000

y

Wireless Speaker
120V/e0Hz

airscream =300

AC

[y
1
o
3]

f
[¥3]

Factor
(dBE./m)

1 2437.00 27.60 6.67 34
2 3193.00 28.23 .91 33.
3 6593.00 34.46 12.10 32.
4 8463.00 36.87 11.45 31
5 11064.00 395.48 11.24 33.
6 14254.00 41.71 10.82 33.

Emiz=sion Lewvel= Antenna

The emission
limit are n

T reported.

7800.

TTX (ANT

lewvels that are

11200. 14600. 12000

Frequency (MHz)
211

HORIZONTAL

Data no.

Ant. ol.

58%;Press:101. S5ZkPa

2

Emi=s=zion
Reading Level Margin
(dBuV) (dBuV/ (dB)

Remark

Limitcs

9Z.84 92,898 -18.98 Feak
48.97 32.85 21.15 Feak
35.18 49.57 24.43 Feak
35.27 51.73 22.27 Feak
35.73 52.687 7 21.33 Feak
33.57 33.12 T4.00 20.88 Feak

Factor + Cable Loss - Bmp Factor + EReading.
20dB below the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBulV/m)

Date: 2012-12-23 Time: 18:01:38

(g}

FCC PART 15C PEAK

60

(48]

5 | FCC PART 15C AV

w

1000

Test Mode

4400, 7800, 11200.
Frequency (MHz)

3m Chankber Data no.

Ant. pol.

lony

Wireless Speaker
AC 120V/60H=z
airstream s300

IEEE 802.11]

2462TX (BNT 2)

Lnt. Cakble ZIZmp Emission

14600,

el

HORIZCONTIAL

Factor Loss Factor Reading Level Limits Margin

(dB/m}  (dB) (dB) 7 SV m)

(d=)

Remark

12000

1 2224,
2 2462,
3 3193.
4 6559,
5 95959,
6 1432

27.81 6.43 3 1 53.15
27.58 6.869 34.086 0 94.71
28.23 8.91 33.28 ] 51.897
34.37 12.15 32.11 34.08 48.50
38.13 11.80 31 33.38 51.35
41.74 10.%2 32. 33.47 53.15

[ LT ST ST R S )
(ST U ) [ O T T e}

Bemarks: 1. Emiszion Level= REntenna Factor + Cakle Loss - Lmp Factor + Reading.

limit are not reported.

IThe emission lewvels that are 20dB below the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBuWim) Date: 2012-12-23 Time: 18:05:19

FCC PART 15C PEAK

G0

4 A 5 | FCC PART 15C AV

P e e S

1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

Data no. @ 213
Ant. pol. VERTICAL

:101.52kPa
Wireless Speaker
AC 120V/60H=z
airstream =300

Test Mode IEEE 802.1l1lg CH11l 2462TX(ANT 2)

Int. Cakle Zmp Emis=zion

1 27.38 G. .82 -8 Feak
z 31.34 11 g8.1% Z5 Feak
3 36.68 11 31 51.58 e Feak
4 38.38 .20 32, 21.96 22 Feak
5 41.7] .92 33, 52.85 z1. Feak

4 52 33, 50.586 Z3. Feak

Eemarks: 1. Emiszsion Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission levels that are 20dEB bkelow the ogfficial
limit are not reported.

cs_r EST Technology Co., Ltd Report No. ESTE-R1212001 Page 62 of 179



FCCID: O7VMAI91819

18000-25000 MHz

0 Level (dBuVim) Date: 2012-12-23 Time: 15:00:19

FCC PART 16C PEAK

o0 FCC PART 156C AV

LWMW
R s SR L R sl e iy

12000 19400. 20800, 22200. 23600, 25000
Frequency (MHz)

S5ite no. 1 3m Chamber Data no. @ 152

Dis. S &nt. : 3m ANT ABOVE 18G Ant. pol. WVERTICAL
Limit : FCC PART 15C PERK

Env. / In=. : Temp:25.6" ;Humi: 56%;Pres=2:101.52kPa

Engineer Tony

EUT Wireless Speaker

LC 120V/80Hz

M/H : airstream =300
Test Mode : IEEE E802.11b CH1 Z412TX(ANT 1)

EntT. Cakle Amp Emis=ion
Freq. Factor Loss Factor Reading Lewvel Limits Margin Remark

1 46.07 19.58 36.82 15.32 44.35 T4.00 23.85 Feak
Z 45.77 20.80 34.30 1le.38 42.75 74.00 20,25 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dE below the offiecial
limit are not reported.
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FCCID: O7VMAI91819

Level (dBuV/m)

Date: 2012-12-23 Time: 15:02:38

FCC PART 15C PEAK

60

FCC PART 15C AV

|
|

IR e I

18000

19400. 20800, 22200.

Frequency (MHz)

3m Chamber Data no.
3m AWNT ABOVE 138G Ant. pol.

FCC PART 15C FELE
Temp:25.6" ;Humi:56%;Press:101.52kFa

Wireless Speaker

LT 120V/60H=z

alrstream =300

IEEE 802.11b CH1 2412TX (ANT

Ant. Cabkle Amp Emiz=zion
Factor Loss Factor Beading Lewvel

(dB/m) (dB) (dB)

23600,

153

HORIZONTAL

Limits Margin
(dBuV) (dBuV,/m) (dBuV/m) (dB)

25000

Eemarks: 1.

The emi=ssion lewvels that are 20dE below
limit are not reported.

Emis=zion Level= Antenna Factor 4+ Cabkle Loss — Lmp Factor + Reading.
the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

Date: 2012-12-23 Time: 15:03:19

0 Level (dBu\im)

FCC PART 15C PEAK

G0

FCC PART 15C AV

1WW

18000

Test Mode

The emission
limit are not reported.

20800, 22200,
Frequency (MHz)

19400.

3m Chamber
3m ANT ABOVE 18G Ant. pol.
FCC PBRRT 15C PERH

Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kPa

lony

Wirele=s= Speaker
AC 120V/60Hz

airstream 3300

IEEE 802.11b CHe 2437IX(ANT 1)

Ant. Cabkle Lmp Emi=z=ion
Factor Loz=s Factor Reading Level

{dB/m) (dE) (d=)

23600,

Data no. : 154

Margin
(dB)

Remark

25000

Emiz=zion Level= Antenna Factor + Cable Los=s - Amp Factor + Reading.
levels that are 20dBE below the official
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FCCID: O7VMAI91819

0 Level (dBu\/m) Date: 2012-12-23 Time: 15:05:38

FCC PART 15C PEAK

50 FCC PART 15C AV

SNPINUERNEE  a

|
|

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. i 3m Chamber Data no. : 155
Di=s. / Ant. ! 3m AWNT ABOVE 18G Ant. pol. : HORIZCHNTAL
Limit FCC PART 15C PELE
Env. / Ins Temp:25.6" ;Humi:56%;Press:101.52kFa
Engineer Tony
EUT Wireless Speaker
Fower T AC 120V/e0Hz
M/H ! airscream 3300
Test Mode : IEEE 202.11b CH& 2437TX(ANT 1)
Ant. Cakle Amp Emis=ion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark

(MH=) (dB/m) (dE) (dB) (dBuV) (dBuV/m) (dBuV/m) (dE)

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emi=zsion levels that are 20dB below the official

limit are not reported.

EST Technology Co., Ltd Report No.ESTE-R1212001 Page 66 of 179



FCCID: O7VMAI91819

60

0 Level {dBu\V/m)

Date: 2012-12-23 Time: 15:07:19

FCC PART 15C PEAK

FCC PART 15C AV

[ e

MWq%mJmmwamrfM*““”“”NL“A_mh“wA#

18000

19400. 20800,

22200, 23600,

Frequency (MHz)

3m Chamber

/ Lnt. : 3m
FCC PART

Temp:25.6" ;Humi : 56%; Pre=s:

- nr—

ANT BBOVE 180G

15C PEAK

Wireles=s Speaker

AC

120V/60H=

airstream =300

Eeading Lewvel
(dBuav)

156

vERLLIL LI,

Data no.

aAnt. al.

101.52kPa

24962TH (ANT

Emi=z=ion
Limits
(dBuV/m) (dBuV/m)

Margin Remar
(dE)

25000

13.67 15.56
20.57 15.80

44 .62 74.00 29.38 Feak
47 .30 74.00 26.70 Feak

1. Emission
2. The emission

Level= Antenna
levels that are

limit are not reported.

20dB below the official

Factor 4+ Cabkle Los=s - Bmp Factor 4+ Reading.

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBuV/m) Date; 2012-12-23 Time; 15:09:38

FCC PART 15C PEAK

G0

FCC PART 15C AV

1 EMW‘W
i g et i

18000 19400. 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chanber Data no. : 157
3m ANT ABOVE 180G Ant. ol. : HORIZONTAT

FCC PART 15C PELRK
Temp:25.6"' ;Humi:56%; Press:101.52kPa
Tony

Wireless Speakerx

AC 120V/e0H=Z

airstream =300

IEEE 802.11b CH11 2462TX (ANT 1)

Lnt. Cakble Lmp
Fredq. Factor Loss Factor R Margin ERemark
(MH=) (dBE/m) (dEB) (dEB) (dE)

Remarks: 1. Emission Lewvel= Lntenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emis=sion lewvels that are 20dE below the official

limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBUWIm) Date: 2012-12-23 Time: 15:25:19

FCC PART 15C PEAK

60

FCC PART 15C AV
R

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no.
3m ANT LBCWVE 18G Ant. pol.

FCC PRERT 1:5C PERE
Temp:25.6";Hami: 56%;Pre=s=:101.52kPa

y
Wireless Speaker
RC 120V/60Hz

alrstream 3300

Test Mode : IEEE 202.11k CH1 2412TX (ANT 2)
Ant. Cakle Amp Emis=sion
Freg Factor Loss Margin Remark
(MHz) (dB/m) (dB) (dB)
1 208%98.00 46.25 20.09 27.89 Peak
2 22578.00 45.77 20.%0 25.25 Peak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the official

limit are not reported.
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FCCID: O7VMAI91819

HE I~

10 1 3m

f Ant. : 3m

Maode : IEEE

0 Level (dBuW/m)

Date; 2012-12-23 Time: 15:27.38

FCC PART 15C PEAK

G0

FCC PART 15C AV

1”

15000 19400, 20800,

22200, 23600,

Frequency (MHz)

Chamber
ANT ABCWVE

15C FERK

FCC ERERT

AC 120V/60H=z
airstream =300

——mm o ~E

802.11b CH1 2412TX (RNT 2)

ant.
Factor
(dB/m)

Cakle
Lo=s=
(dB)

Amnp

(ds)

Data no.

Lnt.

Factor Reading Lewvel
1 (dBuV/m) (dB

165

HORIZONTAL

pol.

In=. Temp:25.6"' ;Humi:56%;Press:101.52kFPa
ineer : Tony
Wirele=ss Speaker

Emi==sion

Limits Margin Remark

(da)

[

0.00 20.15 35.76 62.4 16
0.00 21.43 33.51 61.30 43

27.15 Peak
24.78 Feak

Lewvel=
2. The emission levels that are
limit are not reported.

Emis=sion

Antenna Factor + Cable Loss - Amp Factor +
20dB below

Reading.
the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level (dBu\im)

Date: 2012-12-23 Time: 15:30:19

FCC PART 15C PEAK

G0

FCC PART 15C AV

]

ww_ﬂ,mh“u#M»HMM*“”"A“”A*JLJ““”ﬂMp

18000 18400.
Frequency (MHz)

Site no. i 3m Chamber Data no.
Di=. / Ant. : 3m ONT ABROVE 180G Lant. ol .
Limit : FCC PART 15C PERE

Env. / Ins. ; Temp:25.6";Humi:56%;Press:101.52kPa
Engineer : Tony

EUT Wireless Speakexr

FPower r AC 120V/e0H=z

M/H 1 airstream =300
Test Mode : IEEE 802.11k CH& Z2437TX(ANT 2)

20800. 22200.

23600. 25000

166

Margin Eemark

(dB)

The emission
limit are not reported.

Emi==zion Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

levels that are 20dE below the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

, Level (dBuv/m)

G0

H oH

[ L

| I I e Y e I

[

M/H
Test

Date: 2012-12-23 Time: 15:31:38

FCC PART 15C PEAK

FCC PART 15C AV

13000

ilneer

Mode

19400,

3m Chamnber
3m ABCVE 18G

FCC PART 15C FERE

= T

HldL

20800,
Frequency (MHz)

Data no.

Lnt. pol.

Tenp:25.6" ;Humi : 56%;Pre==s:101.52kFa

lony

Wirele=s=z Speaker
120V/60Hz

airstream s300

AC

TEEE

Cakle
Loss

Ant. Amp

Factor

Factor R

802.11b CH6 2437TX (ANT 2)

22200,

23600,

HORIZCNTAL

Margin ERemark

id=)

25000

(MH=Z) {dB/m) (dB) (dE)

1 21038.00 0,00 20.15 35.78&

2 23313.00 o.00 21.43 33.51
Femark=s: 1. Emission

The emis=sion

Level= Antenna Factor +

lewvel=s that are

Cable
20dE kelow

Los=s - Amp Factor + R
the official

limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBuV/m) Date: 2012-12-23 Time: 15:33:19

FCC PART 15C PEAK

G0

FCC PART 15C AV

18000 15400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. @ 168

3m BAWNT ABOVE 18G aAnt. pol. : VERTICAL
FCC PART 13C FERE

Temp:25.6" ;Humi: 56%;Pre==s:101.52kPa

Wireless Speaker
AC 120V/&0H=

airstream 2300
Test Mode : IEEE 8202.11b CH11 Z2462TX (ANT 2)

Lnt. Cable
Factor Lo=s
(dE./m) (dE)

1 46.25 20.03 35.8% 15.66 46.1 T74.00 27.83 Feak
Z 45.77T 20.80 34.30 le.38 48.75 T74.00 £5.25 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + EReading.

The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: O7VMAI91819

0 Level (dBu\m) Date: 2012-12-23 Time: 15:35:38

FCC PART 15C PEAK

60

FCC PART 15C AV

=y
iﬁ?

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chanber Data no. : 169
3m ANT ABCOVE 18G Ant. pol. : HORIZONTIAL

AC 120V/60H=z

: airstream =300
Test Mode : IEEE E502.11b CHI11 2462TX (ANT 2)
Lnt. Cakle EARmp Emis=sion
Fredq. Factor Loss Factor Reading Lewvel Limicts Margin Remark
[MHZ) (dB/m) [dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dB)
1 2 20.21 35.864 &2.54 26. Feak
2 2 21.24 33.74 61.58 24, Feak
Remark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: O7VMAI91819

" Level (dBuV/m) Date: 2012-12-23 Time: 15:11:19

FCC PART 15C PEAK

G0

FCC PART 15C AV

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 158

3m LANT LEBOVE 186G Ant. pol. : VERTICAL
FCC PBRART 15C FERK

Temp:25.6" ;Humi:56%;Press:101.52kFPa

En Tony
ET Wireless Speaker
Fower : RC 120V/60H=z

M/H : airstream =300
-

Test HMode : IEEE 802.11g CH1 2412TX (RNT

Ant. Cable Amnp Emi==sion
Fredq. Factor Lo=ss Factor Reading Lewvel Limitz Margin Eemark
[MHZ) (dE/m) (dE) (dE) (dBuV) (dBuV/m) (dBuV/m) (dE)

Remarks: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + EReading.
The emission lewvels that are 20dB below the official
limit are not reported.
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FCCID: O7VMAI91819

o Level (dBu\im)

Date: 2012-12-23 Time: 151538

FCC PART 15C PEAK

G0

FCC PART 15C AV

iNMMmFmJuﬂwqﬂFA_uhAmAquAmﬂ
T it

a

20800.
Frequency {MHz)

18000 19400.

22200.

23600. 25000

I
(1]
1]

HORIZONTAL

Site no 3m Chanmber Data no.
Di=. / Ant. : 3m ANT ABOVE 180G Ant. pol.
Limit FCC PRRT 15C PERK

Env In= Temp:25.6" ;Humi: 56%;Fre=s=:101.52kPa

Tony

Wireless Speaker
AC 120V/60Hz

airstream 3300

TEEE 802.11g CH1 2412TX(&NT 1)

Ant Cable Amnp Emi==ion
Freg Factor Loss Factor Reading Lewvel
(HMH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBu

LAntenna
lewvel=s that are
limit are not reported.

Femark=s: 1. Emi=s=zion Level=

The emi=ssion

Factor + Cable Lo=ss - Amp Factor + EReading.
20dB below

the official

EST Technology Co., Ltd
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FCCID: O7VMAI91819

0 Level {dBuVim)

Date; 2012-12-23 Time: 15:17:19

FCC PART 15C PEAK

G0

FCC PART 15C AV

1MW
Rt MR W st e S

018000 19400. 20800. 22200. 23600. 25000
Frequency (MHZ)
3m Chamker Data no.
3m ANT ABCWE 18G int. pol.
FCC PARRT 15C FELE
Temp:25.6" ;Humi:56%;Fre=s=:101.52kFa

Wirele=s=s Speaker
120V/60H=
airstream =300

IEEE 802.11g

Lon T O T Y S e B

AC

ot
Fa

Ant Cable Anp
Freg Factor Loss Factor
(MH=) (dB/m) (dE) (dE)

CH& 2437TX (ANT 1)

Emission
Reading Lewvel Limits Margin Remark
(dBu¥V) (dBuV/m) (dBuWV/m) (dE)

Eemark=s: 1. Emi=ssion Lewvel= Antenna
2. The emi=s=zion level=s that are

limit are not reported.

REeading.

Factor + Cable Loss - Amp Factor +

20dE below the official
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0 Level (dBuvim) Date: 2012-12-23 Time: 151938

FCC PART 15C PEAK

G0

FCC PART 15C AV
tmﬁ“m4wh”mn,ww4mMmimﬂW“vﬂ*“”M”UFAF“hAMA”ﬂmAMﬂ

13000 19400. 20800, 22200, 23600, 25000
Frequency (MHz)

3m Chamber Data no. : 16l
3m LNT RBOVE 18CG hnt. pol. : HORIZCONTIAL

FCC ERET
Temp:25.6" ;Humi : 56%;Pre=s=s:101.52kFa

Lony

Wireles=s Speaker
AC 120V/60H=z

alrstream 3300

Test Mode : IEEE 802.11g CHé Z437TX(RANT 1)
Ant. Cable Anp Emis=zion
Fredq. Factor Loss Factor EReading Level Limits Margin ERemark
[MHZ) [dB,/m) [dB) (dB) (dBuV) (dBuV,/m) (dBuV,/m) [dB)

Remarks: 1. Emiszsion Level= Antenna Factor + Cable Loss — hmp Factor + Beading.

The emi=s=sion levels that are 20dB below the official
limit are not reported.
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" Level (dBuVim) Date: 2012-12-23 Time: 15:21:19

FCC PART 15C PEAK

o0 FCC PART 15C AV

vW#Nm¢h_ﬁnuwﬂkﬁﬁ“ﬁ“ﬂA“ﬁh“A“”mw

ma

018000 18400, 20800. 22200. 23600. 25000
Frequency (MHz)
3m Chamber Data no. : 162
3m ANT ABOVE 18G Ant. pol. VERTICAL

FCC FART

Tenp:25.6" ;Humi : 56%;Pres=s:101.52kPa

ony
Wirele=s= Speaker

AC 120V/e0Hz

airstream 3300
Test MHode : IEEE 202.11g CHI11 Z2462TX (ANT 1)
Ant. Cable Amnp Emi==ion
Fredq. Factor Los= Factor Reading Lewvel Margin ERemark
(MHZ) (dB/m) (dB) (dB) (dBuV) (dBuv/ 'm) (d2}

FEemarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
The emission lewvels that are 20dB below the official
limit are not reported.
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" Level (dBu\/m) Date: 2012-12-23 Time: 15:23:38

FCC PART 15C PEAK

o0 FCC PART 15C AV

—
1\7

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. : 3m Chamber Data no. : 163

Dis Ant 3m ANT ABOVE 18G nt, pol. : HORIZONTAL
Limit : FCC P&RT 15C FERE

Env In=. t Tenp:25.6"  Humi:56%;Pres=:101.52kPa

Engineer : Tony

EUT Wireles=s Speaker

Power : RAC 120V/e0H=z

M/H : airstream =300

Test Mode : IEEE 802.11g CHI11 Z24962TX(ZNT 1)

aAntc. Cable Lmp Emi=z=zion
Freq. Factor Loss Factor Beading Lewvel Limits Margin ERemark
(MHz) (dS/m) [dB) [dEB) (dBuV) (dBuWV/ )

FEemark=s: 1. Emi=zsion Lewvel= Antenna Factor + Cable Lo=ss - Lmp Factor + Reading.

The emission levels that are 20dB below the official
limit are not reported.
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0 Level {(dBuVim)

Date; 2012-12-23 Time: 15:37:19

FCC PART 15C PEAK

G0

FCC PART 15C AV

12000 19400, 20800, 22200,

Frequency (MHz)

Zite no. 3m Chamber Data no.
Di=. Ant 3m ANT ABOVE 18G Ant. pol.
Limit FCC FARRT 15C PEAE
Env. / Ins. : Temp:25.6";Humi:56%;Press:101.52kFa
Engineer
EUT reless Speaker
Power » AC 120V/80Hz
M/H 1 airstream =300
Test Mode IEEE 802.11g CH1 Z2412TX (ANT 2)
Ant Cabhle Amp Emi=z=ion
Factor Loss Factor Reading Lewel

{d2/m} (d3) {ds)

{dBuT)

23600,

Limits Margin Remar
(dBuWV,/m) (dBuV,/m) (dE)

25000

The emission lewvels that are 20dE below
limit are not reported.

Emi=zzion Level= Antenna Factor + Cable Loss - Amp Factor + R
the official
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6

0 Level (dBu\Vim)

Date: 2012-12-23 Time: 15:38:38

FCC PART 15C PEAK

]

FCC PART 15C AV

ey
Xﬁ?

18000

19400. 20800. 22200.

Frequency (MHz)

23600,

Data no. : 171

pol. HORIZONTLAL

3m Chamber

3m ANT RBOVE 180G
FCC BRRT 15C PFERE

Temp:25.6" Humi :56%;Fress:101.52kPa

aAnt.

Wireless Speaker
120V/60Hz

airstream 3300

AC

802.11g CH1 24123TX(RNT 2)

Ant. Cakle Amp Emission
Factor Los= Factor Reading Lewvel Limit=s Margin
(dB/ m) [dB) (dB) (dBuV) (dBuV,m) (dBuV/m) (dB)

25000

1. Emission
2. The emission
limit are not reported.

Level= Antenna Factor + Cakle Loss - Amp Factor

level= that are 20dB below the official

Reading.
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0 Level (dBuV/m)

Date: 2012-12-23 Time: 15:41:18

FCC PART 15C PEAK

60

FCC PART 15C AV

[

12000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 172
3m AWNT ABOVE 138G Ant. pol. VERTICAL
FCC PRRT 15C PFEREK
Temp:25.6" ;Humi:56%;Press:101.52kFa
Tony
Wireless Speaker
LC 120V/60Hz
alrstream =300
Test Mode IEEE 802.11g CH& 2437TX (ANT 2)

Ant. Cabkle Amp Emiz=zion

Freg Factor Loss Factor Beading Lewvel Limits Margin ERemark

[MHzZ) [dB,/m) [dB) [dB) (dBuV) (dBuV,/m) (dBuV/m) [dB)

Antenna
1 lewvels that are

20dE below

Factor + Cakle Los=s - Amp Factor + R
the official

EST Technology Co., Ltd

Report No.ESTE-R1212001 Page 83 of 179



FCCID: O7VMAI91819

0 Level (dBu\im) Date; 2012-12-23 Time: 15:44:38

FCC PART 15C PEAK

G0

FCC PART 15C AV

E

18000 18400. 20800. 22200. 23600. 25000
Frequency (MHz)

3m Chamber Data no. : 173
3m ANT ABCOVE 18G Ant. pol. : HORIZONIAL

FCC PRRT 15C PERK

Temp:25.6" ;Humi:56%;Fre=sz:101.52kPa
Tony

Wireless Speaker

AC 120V/e0H=

airstream =300

IEEE 802.11g CHe6 2437TX(ANT 2)

Te=st Mode

Ant. Cakle Amnp
Fredq. Factor Loss Factor R Limits Margin Remark
(MH=z) [dB/m) (dB) (dB) (dB)

1 0.00 20.21 35.64 £2.34 47.11  74.00  26.29 Peak
2 0.00 21.73 33.17 60.71 49.27 74.00 24.73 Peak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Rmnp Factor + Reading.

The emission levels that are Z20dBE below the official
limit are not reported.
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0 Level ([dBuvWim) Date: 2012-12-23 Time: 15:46:19

FCC PART 15C PEAK

G0

FCC PART 15C AV
1 EW
W’\W

18000 19400, 20800, 22200. 23600. 25000
Frequency (MHz)

3m Chanker Data no. @ 174
3m LT ABOVE 18G Ant. pol. : WVERTICRAL

FCC PFRET 15C FELEK

Wireless Speaker

AC 120V/60Hz

airstream s300
Test Mode : IEEE 8202.11g CH11 Z462TX (ANT 2)
Ant, Cakle Ampg Emis=ion
Fred. Factor Loss Factor Reading Level Limits Margin Remark
[dB/m) [dB) (dB) [dBuV) (dBuV,/m) (dBuV,/m) (dB)
1 46, 16.25 27.91 Feak
2 45 1&6.38 25.25 Feak
Eemark=s: 1. Emisszion Level= Antenna Factor + Cakle Los=s - Amp Factor + Reading.
2. The emis=sion lewvels that are 20dE below the official

limit are not reported.
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0 Level (dBuVW/m)

Date; 2012-12-23 Time; 15:48.38

FCC PART 15C PEAK

G0

FCC PART 15C AV

WM

018000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)
3m Chamber Data no. 175
3m ANT ABCOVE 180G Ant. pol. HORIZONTAL
;Humi:56%;Fres=s:101.52kPa
Wirele=s=s Speakerx
AC 120V/60H=z
airstream =300
Mode IEEE 802.11g ¢ 2462TX (ANT 2)
Ant. Cable Emission
Fregq Factor Lo=s ing Level Limitse Margin Remark
[MH=z) {dE/m) (dE) (dBuV) (dBuV/m) (dBuV/m) (dBE)
1 0 36.14 £2.69 27.49 Feak
2 i 34.56 62.18 25.83 Feak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Emp Factor + Reading.
2. The emission lewvels that are 20d8 below the official

limit are not reported.
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5. CONDUCTED SPURIOUS EMISSION

5.1. Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20dB below that in the 100kHz bandwidth within the band that
contains the highest level of the desired power.

5.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions detected.

5.3. Test Result
PASS (The testing data was attached in the next pages.)
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5.4. Test Data
Test Mode: IEEE 802.11b TX (Ant 1)

CHI
- Agilent Freg/Channel
Mkr4 2.3901 GHz
Ref 117 dBpV Atten 20 dB 56.4 dBuV Center Freq
et I I I N N N - 37000000 GHz
Start Freq
2.31000000 GHz
Stop Freq
2.43000000 GHz
CF Step
12.0000000 MHz
Auto Man
Start 2.31 GHz
#Res BW 100 kHz } Freq Offset

Marker Trace i Amplitude 0.00000000 Hz

2.4129 GHz 103.2 dBuV
2.4000 GHz 65.23 dBpV .
2.3970 GHz 68.67 dBuV. Signal Track

2.3901 GHz 56.4 dBuV On Off

== Agilent Freg/Channel
Mkr1 2.4175 GHz
Ref 117 dBpV Atten 25 dB 102.7 dBpV Center Freq

it AN AN N N NN N N AN 50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Start 1 GHz
#Res BW 100 kHz ) Freq Offset

Amplitude 0.00000000 Hz

102.7 dBpV

Signal Track
On Off
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- Agilent Freg/Channel

Mkr1 14.100 GHz
Ref 117 dBpV Atten 25 dB 55.33 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man
Start 10 GHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

55.33 dBpV

Signal Track
On Off

Freqg/Channel
Mkr1 20.7375 GHz

Ref 117 dBuV Atten 25 dB 54.19 dBpuV Center Freq

22.5000000 GHz

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

54.19 dBpV

Signal Track
On Off
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=- Agilent

Mkr1 648.4 MHz
Ref 117 dBpV Atten 25 dB 52.99 dBpV

#pead | [ | L [ 7 [

Start 30 MHz
#Res BW 100 kHz

Amplitude
52.99 dBuV

Freg/Channel

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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CH6
= Agilent

Mkr1 357.4 MHz
Ref 117 dBpV Atten 25 dB 52.64 dBpV

fpeakl | | | [ | | [ ]

Start 30 MHz
#Res BW 100 kHz

Amplitude
52.64 dBuV

Freg/Channel

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

= Agilent
Mkr1 2.4400 GHz
Ref 117 dBuV Atten 25 dB 104 dBuV

Start 1 GHz
#Res BW 100 kHz

Amplitude
104 dBuV

Freg/Channel

Center Freq
5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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- Agilent Freg/Channel

Mkr1 14.025 GHz

Ref 117 dBpV Atten 25 dB

Center Freq
W T N 5 0000000 GH

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man
Start 10 GHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz
55 dBuV

Signal Track
On Off

Freg/Channel
Mkr1 24.9500 GHz

Ref 117 dBpV Atten 25 dB 53.96 dBpV Center Freq

22.5000000 GHz

Start Freq
20.0000000 GHz

Stop Freq
) 25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz
#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz

53.96 dBuV

Signal Track
On Off
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CH11
= Agilent

Mkr3 2.49015 GHz
58.92 dBpV

[ s [ 1 [ [ [ | [ |
I Vs VYO N I N N A
HCS L W N I D U N

Ref 117 dBpV Atten 25 dB

Start 2.45 GHz
#Res BW 100 kHz

Stop 2.505 GHz
5.698 ms (401
Amplitude
105.7 dBuV
56.72 dBpV
58.92 dBuV

#VBW 300 kHz Sweep

2.46293 GHz
2.48355 GHz
2.49015 GHz

Freg/Channel

Center Freq
2.47750000 GHz

Start Freq
2.45000000 GHz

Stop Freq
2.50500000 GHz

CF Step
5.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

= Agilent

Mkr1 2.4625 GHz

Ref 117 dBpV 104.7 dBpV

Atten 25 dB

Start 1 GHz
#Res BW 100 kHz

Amplitude
104.7 dBuV

Freg/Channel

Center Freq
5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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- Agilent Freg/Channel
Mkr1 13.925 GHz
Ref 117 dBpV Atten 25 dB 53.58 dBuV

Center Freq
W T N 5 0000000 GH

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man

Start 10 GHz
#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz

53.58 dBuV

Signal Track
On Off

Freg/Channel
Mkr1 24.9750 GHz

Ref 117 dBpV Atten 25 dB 54.2 dBpV Center Freq

22.5000000 GHz

Start Freq
20.0000000 GHz

) Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz
#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz

54.2 dBpV

Signal Track
On Off
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=- Agilent

Mkr1 866.6 MHz
Ref 117 dBpV Atten 25 dB 52.99 dBpV

#pead | [ | L [ 7 [

Start 30 MHz
#Res BW 100 kHz

Amplitude
52.99 dBuV

Freg/Channel

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Test Mode: IEEE 802.11g TX (Ant 1)

CH1
= il Freg/Channel
Mkr3 2.3901 GHz
Ref 117 dBuV Atten 25 dB LEIXNE o ier Freq
i I I I N R D N S > 5000000 GH
Start Freq
2.31000000 GHz
Stop Freq
2.43000000 GHz
CF Step
12.0000000 MHz
Auto Man
Freq Offset
X Axis Amplitude 0.00000000 Hz
2.4144 GHz 104 dBuV
2.4000 GHz 76.46 dBuV .
2.3901 GHz 66.88 B,V Signal Track
On Off

- Agilent Freg/Channel
Mkr1 2.4175 GHz

Ref 117 dBpV Atten 25 dB 103.2 dBpV Center Freq

S AN A D IR N B 5 50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Freq Offset
Amplitude 0.00000000 Hz
103.2 dBpV

Signal Track
On Off
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== Agilent

Ref 117 dBLV Atten 25 dB

Freqg/Channel

Mkr1 13.300 GHz

54.01 dBpV

Center Freq

it [N I N N N DN | 50000000 GHz

Start 10 GHz
#Res BW 100 kHz

Amplitude
54.01 dBuV

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

== Agilent

Ref 117 dBpV Atten 25 dB

#peakl | | | | [ [ [ F 1

Mkr1 25.0000 GHz

54 dBpV

Amplitude
54 dBpV

Freqg/Channel

Center Freq
22.5000000 GHz

Start Freq
20.0000000 GHz

Stop Freq

( 25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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25 Agilent Freg/Channel

Mkr1 859.4 MHz

Ref 117 dBLV Atten 25 dB 52.93 dBp.V

Center Freq
e I D D N . 5 000000 MHZ

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man
Start 30 MHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

52.93 dBuV

Signal Track
On Off
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CH6

= Agilent Freq/Channel

Mkr1 844.8 MHz

Ref 117 dBpV Atten 25 dB 53.23 dBpV

Center Freq
it I N N N A A A N - 15000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
Amplitude 0.00000000 Hz
53.23 dBpV

Signal Track
On Off

- Agilent Freg/Channel
Mkr1 2.4400 GHz
Ref 117 dBuV Atten 25 dB 104.8 dBpV Center Freq
I S N N A O N 5 5000000 GHz
ot r @ @ [ |
AN N N A N Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Freq Offset
Amplitude 0.00000000 Hz
104.8 dBpV

Signal Track
On Off
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== Agilent

Ref 117 dBLV Atten 25 dB

Freqg/Channel

Mkr1 15.250 GHz

53.73 dBuV

Center Freq

it [N I N N N DN | 50000000 GHz

Start 10 GHz
#Res BW 100 kHz

Amplitude
53.73 dBuV

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
1.00000000 GHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

== Agilent

Ref 117 dBpV Atten 25 dB

peakl | | | | [ [ [ F 1

Mkr1 21.3500 GHz

53.64 dB.V

Amplitude
53.64 dBpV

Freqg/Channel

Center Freq
22.5000000 GHz

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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CHI11
== Agilent

Freqg/Channel
Mkr3 2.49139 GHz
Ref 117 dBpV Atten 25 dB 65.12 dBpV

Center Freq
#Peak --—------- 2.47750000 GHz

Start Freq
2.45000000 GHz

Stop Freq
2.50500000 GHz

CF Step
5.50000000 MHz
Auto Man

Freq Offset
Trace i Amplitude 0.00000000 Hz
1) 2.46320 GHz 106.1 dBpV
1) 2.48355 GHz 72.91 dBpV .
2.49139 GHz 65.12 dBpV Signal Track
On Off

s WAL Freg/Channel
Mkr1 2.4625 GHz
Ref 117 dBpV Atten 25 dB 104.3 dBuV

Center Freq
0 I A N N . - 50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz
Auto Man

Freq Offset
Amplitude 0.00000000 Hz
104.3 dBpV

Signal Track
On Off
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Freg/Channel

Mkr1 15.350 GHz
Ref 117 dBpV Atten 25 dB 53.39 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.39 dBuV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 21.4125 GHz
Ref 117 dBLV Atten 25 dB 54.09 dBuV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
54.09 dBuV
Signal Track
On Off
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Freg/Channel

Mkr1 849.7 MHz
Ref 117 dBpV Atten 25 dB 53.27 dBpV

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man
Start 30 MHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

53.27 dBpV

Signal Track
On Off
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Test Mode: IEEE 802. 11b TX (Ant 2)

CHI1
== el Freg/Channel
Mkr4 2.3901 GHz
Ref 117 dBuV Atten 25 dB 55.54 dBuV Center Freq
itscc AN A I A I MR PSR - 37000000 GHz
Start Freq
2.31000000 GHz
Stop Freq
2.43000000 GHz
CF Step
12.0000000 MHz
Auto Man
Start 2.31 GHz
#Res BW 100 kHz ; Freq Offset
Marker Trace i Amplitude 0.00000000 Hz
2.4129 GHz 103.3 dBuV
2.4000 GHz 64.82 dBuV .
2.3970 GHz 68.63 dByV Signal Track
2.3901 GHz 55.54 dBuV On Off

== Agilent Freq/Channel
Mkr1 2.4175 GHz
Ref 117 dBp.V Atten 25 dB 101.2 dBpV Center Freq

i N IO N N N NN BN 5 50000005 GHz

Log

Start Freq
1.00000000 GHz

Stop Freq
10.0000001 GHz

CF Step
900.000010 MHz
Auto Man

Start 1 GHz

#Res BW 100 kHz ) Freq Offset
Amplitude 0.00000000 Hz

101.2 dBuV

Signal Track
On Off
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Freg/Channel

Mkr1 14.075 GHz
Ref 117 dBpV Atten 25 dB 53.65 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.65 dBuV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 24.4625 GHz
Ref 117 dBLV Atten 25 dB 53.17 dBpV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.17 dBuV
Signal Track
On Off
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Freg/Channel

Mkr1 876.3 MHz
Ref 117 dBpV Atten 25 dB 52.41 dBpV

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man
Start 30 MHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

52.41 dBpV

Signal Track
On Off
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CH6
- Agilent Freg/Channel

Mkr1 333.1 MHz
Ref 117 dBpV Atten 25 dB 52.87 dBuV

Center Freq
it I I N R S . 55 000000 MHz

Log

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Start 30 MHz
#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

52.87 dBuV

Signal Track
On Off

Freg/Channel
Mkr1 2.4400 GHz
Ref 117 dBuV Atten 25 dB 104 dBpV

Center Freq
5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz

Auto Man
Start 1 GHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz
104 dBpV

Signal Track
On Off
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Freg/Channel

Mkr1 15.125 GHz
Ref 117 dBpV Atten 25 dB 53.15 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.15 dBuV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 20.7500 GHz
Ref 117 dBLV Atten 25 dB 53.89 dBuV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.89 dBuV
Signal Track
On Off

h. EST Technology Co., Ltd Report No. ESTE-R1212001 Page 108 of 179
EST



FCCID: O7VMA191819

CHI11
- Agilent Freg/Channel

Mkr3 2.48905 GHz
Ref 117 dBp.V Atten 25 dB 59.05 dBuV

Center Freq
[ A -V A A N | - ;7750000 GHz
I VRS AT Y I I R I N
BB W N I N NN N EE

Start Freq
2.45000000 GHz

Stop Freq
2.50500000 GHz

CF Step
5.50000000 MHz
Auto Man

Start 2.45 GHz
#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
2.46293 GHz 105.5 dBuV
2.48355 GHz 59.45 dBuV _
2.48905 GHz 59.05 dByV Signal Track

On Off

Freg/Channel
Mkr1 2.4625 GHz
Ref 117 dBuV Atten 25 dB 104.5 dBuV Center Freq

5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz

Auto Man
Start 1 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
104.5 dBuV

Signal Track
On Off
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Freg/Channel

Mkr1 21.0250 GHz
Ref 117 dBpV Atten 25 dB 54.3 dBpV

Center Freq
22.5000000 GHz

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man
Start 20 GHz
#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz
54.3 dBV

Signal Track
On Off

== Agilent Freq/Channel
Mkr1 871.5 MHz
Ref 117 dBpV Atten 25 dB 53.06 dBuV Center Freq
figak [N S N U NN 5 5.000000 MHz
Start Freq
30.0000000 MHz
Stop Freq
1.00000000 GHz
CF Step
97.0000000 MHz
Auto Man
Start 30 MHz
#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz
53.06 dBuV
Signal Track
On Off
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Freg/Channel

Mkr1 13.925 GHz
Ref 117 dBpV Atten 25 dB 53.94 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
.00000000 GHz
uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

53.94 dBuV

Signal Track
On Off
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Test Mode: IEEE 802. 11g TX (Ant 2)
CH1

== Agilent

Ref 117 dBuV Atten 25 dB

Mkr3 2.3901 GHz

66.56 dBy.V

peakl | | | | | [ ]

Start 2.31 GHz
#Res BW 100 kHz
X Axis
2.4144 GHz

2.4000 GHz
2.3901 GHz

Freg/Channel

Center Freq
2.37000000 GHz

Start Freq

M| 2.31000000 GHz

Amplitude

104 dBuV
77.58 dBuV
66.56 dBuV

Stop Freq
2.43000000 GHz

CF Step
12.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Ref 117 dBpLV Atten 25 dB

Start 1 GHz
#Res BW 100 kHz

Mkr1 2.4175 GHz
102.8 dBpV

Amplitude
102.8 dBpV

Freg/Channel

Center Freq
5.50000005 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000001 GHz

CF Step
900.000010 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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Freg/Channel

Mkr1 13.275 GHz
Ref 117 dBpV Atten 25 dB 53.65 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz Stop 20 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 1.036 s (401 Freq Offset

Trace Type X Axis Amplitude 0.00000000 Hz
) Freq 13.275 GHz 53.65 dByV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 20.3500 GHz
Ref 117 dBLV Atten 25 dB 53.89 dBuV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.89 dBuV
Signal Track
On Off
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Freg/Channel

Mkr1 558.7 MHz
Ref 117 dBpV Atten 25 dB 53.02 dBpV

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man
Start 30 MHz

#Res BW 100 kHz Freq Offset
Amplitude 0.00000000 Hz

53.02 dBpV

Signal Track
On Off
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CH6
- Agilent Freg/Channel

Mkr1 592.6 MHz
Ref 117 dBpV Atten 25 dB 52.63 dBuV

Center Freq
it I I N R S . 55 000000 MHz

Log

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Start 30 MHz
#Res BW 100 kHz ) Freq Offset
Amplitude 0.00000000 Hz

52.63 dBuV

Signal Track
On Off

Freg/Channel
Mkr1 2.4400 GHz
Ref 117 dBuV Atten 25 dB 103.1 dBuV

Center Freq
5.50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz

Auto Man
Start 1 GHz

#Res BW 100 kHz ) Freq Offset
Amplitude 0.00000000 Hz
103.1 dBpV

Signal Track
On Off
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Freg/Channel

Mkr1 13.275 GHz
Ref 117 dBpV Atten 25 dB 54.17 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
54.17 dBuV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 22.1125 GHz
Ref 117 dBLV Atten 25 dB 53.89 dBuV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Trace Type X Axis Amplitude 0.00000000 Hz
(1) Freq 22.1125 GHz 53.89 dBuV
Signal Track
On Off
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CHI11
o I Freg/Channel
Mkr3 2.48658 GHz
Ref 117 dBuV Atten 25 dB 70.88 dB.V Seifier Bt
ﬁsgak AN N S - 7750000 GHz
Start Freq
2.45000000 GHz
Stop Freq
2.50500000 GHz
CF Step
5.50000000 MHz
Auto Man
Start 2.45 GHz .
#Res BW 100 kHz . Freq Offset
Amplitude 0.00000000 Hz
2.46320 GHz 106 dBuV
2.48355 GHz 73.03 dBpV ,
2.48658 GHz 70.88 dByV Signal Track
On Off
Freg/Channel

Mkr1 2.4625 GHz
Ref 117 dBpV Atten 25 dB 104.6 dBpV

Center Freq
i I I A N N N - 50000000 GHz

Start Freq
1.00000000 GHz

Stop Freq
10.0000000 GHz

CF Step
900.000000 MHz

Auto Man
Start 1 GHz

#Res BW 100 kHz . Freq Offset

Amplitude 0.00000000 Hz
104.6 dBpV

Signal Track
On Off
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Freg/Channel

Mkr1 13.575 GHz
Ref 117 dBpV Atten 25 dB 53.58 dBpV

Center Freq
15.0000000 GHz

Start Freq
10.0000000 GHz

Stop Freq
20.0000000 GHz

CF Step
00000000 GHz
t

uto Man

>A

Start 10 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.58 dBuV

Signal Track
On Off

- Agilent Freg/Channel

Mkr1 21.8875 GHz
Ref 117 dBLV Atten 25 dB 53.79 dBuV

Center Freq
MPeak) | | ¢ [ [ | [ [ ]

22.5000000 GHz
Log

Start Freq
20.0000000 GHz

Stop Freq
25.0000000 GHz

CF Step
500.000000 MHz
Auto Man

Start 20 GHz

#Res BW 100 kHz Freq Offset

Amplitude 0.00000000 Hz
53.79 dBuV
Signal Track
On Off
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== Agilent

Mkr1 355.0 MHz
Ref 117 dBuV Atten 25 dB 52.77 dBpV

peakl | | | [ | 1 [ ]

Start 30 MHz
#Res BW 100 kHz

Amplitude
52.77 dBuV

Freg/Channel

Center Freq
515.000000 MHz

Start Freq
30.0000000 MHz

Stop Freq
1.00000000 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
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6. BAND EDGE COMPLIANCE TEST

6.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz and
2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits shown in
15.209, all the other emissions outside operation frequency band 2400MHz to 2483.5MHz
shall be at least 20dB below the fundamental emissions, or comply with 15.209 limits

6.2. Test Procedure

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission
level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.3. Test Result

Pass (The testing data was attached in the next pages.)
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6.4. Test Data

0 Level (dBuvim) Date: 2012-12-23 Time: 15:57:57

[EN}

FCC PART 150 PEAK

60
i/ | FCCPART 15, fo

2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)

3m Chamber Data no. 298

3m BMT 1-18G Ent. pol. : HORIZCMNIZL
FCC PART 15C FERE
Temp:25.6" ;Humi : 56%;Pres=:101.52kPa

Tony

Wireless Speaker

AC 120V/60H=z

airstream =300
Test Mode : IEEE E02.11k CH1 2412TX(ANT 1)
Ant. Cable LAmp
Freq. Factor Loss Factor R Remark
(HMHz) (dB/m) (dE) (dE)
1 231 27.78 6.53 34.24 Feak
2 239 27.84 6.62 34.1% Feak
3 2411.4 27.860 6.64 34.15 Feak

Eemark=s: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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0 Level {[dBuVim)

60

[ O e O T o IO 7

Power
M/H

Date; 2012-12-23 Time: 15:59:24

FCC PART 15C

A

FCC P4RT 15C AV

U

=1
=

2300

Test Mode

2326, 2352 2378, 2404,

3m Chamber Data no.
3m ANT 1-18 Ant. pol.

FCC PRRT 15C PERE

Temp:25.6"' ;Humi:56%;Fress:101.52kPa

Frequency (MHz)

Wirele=ss Speaker
LC 120vV/&0H=z

airstream 3300

IEEF &

02.11b CH1 2412TX (ANT 1)

Cakble LAmp Emis=ion

Loss Factor Reading Lewvel Limics Margin Remark

id=) (43} (dBuV)  (dB3uVim) (d3uVim) (d3)

2430

0O

1
-1
o

1
o
[T

[ RS T L  E  ]
1
[ay]
P

1
o
[

6.53 24 74.00 29.48 Feak
6.680 1 T74.00 22.51 Feak
6.82 1 74.00 30.26 Feak
6.64 1 T74.00 -29.22 Feak

Emi=s=sion

Level= Antenna Factor + Cakle Loss - Lmp Factor + Reading.

The emission levels that are 20dB below the official

limit are not reported.
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0 Level ([dBuvVim)

Date: 2012-12-23 Time: 16:19:32

FCC PART 15C PEAK

60

FCC PART 15C AV

(5]

A rsap )

2450 2460,

ite no. : 3m C
f 3m

FCC ERART

ENT

1 f‘ﬂ i
I.| : U.l

j=]

=l

ot

lony

Wireless
er HE
M/H

Test Mode

1 2462.85 27.58
2 2483.50 27.58
3 24830.,20 27.58

Chamber

2470,

2480.

Frequency (MHz)

15C FERE

Speakerx

120V/ 60Hz

agirstream 3300
.11k

(dB)

§3 34.06 98.24
71 34.03 45.8%
73 34.03 45.82

Data no.

2462TH (RNT 1)

Emi=z=sion
Factor Reading Lewvel
[dBuV

) (dB

Ant. ol .

Lim

2490, 2500

%]
[14]

HORIZCNTAL

Margin Remark
1) (dB)

its
S

T4.00 -24.45 Feak
T4.00 28.05 Feak
T4 .00 27.80 Feak

Emi=z=sion

The emission

Level=

Antenna Facto
lewvels that are

limit are not reported.

+ Cakle Loss - Amp Factor + Reading.
20dB below

the official
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0 Level (dBu\Wim) Date: 2012-12-23 Time: 16:21:51

Lt FCC PART 15C PEAK

V VT

] HUM\L%;: PART 15C AV

60

M3

2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)

3m Chamber Data no.
3m ANT 1-18G Ant. ol. : VERTICLL

FCC PRRT 15C PELRE
Temp:25.6" rHumi : 56%;Fre=s=2:101.52kPa
Tony

Wirele=ss Speaker

AC 120V/60H=z

airstream =300
IEEE 802.11b CH11 Z2462TX (ANT 1)

Ant. Cable Amp Emi==ion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) {(dB/m) (dB) (dB) ({dBuV) (dBu¥V/m) (dB ! (dB)

1 .85 27.58 6.65% 34.06 102. 102 .8 8.81 Feak
2 .50 27.58 6.71 34.03 54. 54.68 2.32 Feak
3 .95 27.58 6.73 34.03 ol. 61.7 2.23 Feak
4 .85 27.58 6.73 34.03 50. 50.3 3.64 Lverage
5 .85 27.58 6.73 34.03 535. 59.85 4.35 Feak
6 130.85 27.58 6.73 34.03 45.08 49.36 4 Average

Eemark=s: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emiz=sion lewvels that are 20d4E below the official
limit are not reported.
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" Level ([dBUVIm) Date: 2012-12-23 Time: 17:15:22

[S8]

CC PART 150 PEAK

60

n) | FCC RART 15

L
iy

2300 2352. 2378, 2404, 2430

Frequency (MHz)
Data no. : 3

Ent. pol.

Wireles=s Speaker
AC 120V/E0Hz

airstream =300

M/H

Test Mode IEEE 802,11k CH1 Z2412TX(ANT 2)
Ant Cable Amp Emi==ion
Fred. Factor Loss Factor Remark
(MHz) [dB/m) (dB) (dB)
1 2354.34 27.70 .58 41,50 41.56 74.00 32.44 Feak
P 233 27.64 6.682 46,90 46,97 7 27.03 Feak
3 24 27.6860 6£.64 96.20 96.29 7 -22.2%9 Feak
Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official

limitc are not reported.
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0 Level (dBuVIm)

Date: 2012-12-23 Time: 17:19:49

60

FCC P4

| e

FCC PARJ 15C pﬁﬁ{“

RT 15C AV

2300

2352 2378, 2404,

Frequency (MHz)

2430

SZite no 3m Chanmber Data no. 305

Dis. Ant 3m ANT 1-18G Ant. pol. VERTICRL
Limit FCC PART 15C FPERE

E ns. T : Humi : 56%;Fre=s=s:101.52kFa

Speaker
120V/60H=z

airgtream =230

Wireless

AC

L
Factor
[dB)

Cable
Lo=s

(dB) (dBuv

Mode IEEE 802.11Db (¢ Z41ZTX (RNT 2)

Emission
Reading Lewvel
) (dBuV/m) (dBuV,/m

Limits Margin ERemark

1
-1
o

o

1 2311.28 2 6.33 34.24 4l.866
2 2386.97 27.64 6.62 34.1% 53.58
3 2380.00 27.64 6.62 34.1% 46.81
4 2414.27 27.60 6.64 34.15 103.13

53.865
46.88
103,22

32.28 Feak
20.35 Feak
27.12 Feak
—-25.22 Feak

FEemarks: 1. Emission Lewvel= Antenna Facto
2. The emission lewvels that are

limit are not reported.

r + Cakle Loss - Amp Factor +
20dB below

the official

Reading.
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0 Level (dBulim)

Date: 2012-12-23 Time: 17:35:06

FCC PART 15C PEAK

G0

4 FCC PART 15C AV

: WMWV‘

2450

Te=st Mode

1 2482.85
i 2483.50
3 2483.50
4 2487.35

2460. 2470. 2480,

Frequency (MHz)

3m Chanmber Data no.
3m AWMT 1-18G ant. pol.
FCC PART 15C PERE

Temp:25.6" Humi:56%;Fres=:101.52kFa

Tony

Wirele=z= Speaker
AC 120V/60H=

airstream s300

Ant. Cable Amp Emis=ion

Factor Loss Factor Reading Lewvel Limic=s Margin FEemark

2490,

=10

vERLLILAL

(dE/m) (dE) (dE) (dBuV) (dBEuV/m) (dBuV/m) (dEB)

27.58 6.83 34 102.55
27.58 6.71 34 56.34
27.58 6.71 34 48.20
2T.58 6.73 34 53.66

S s L a]
=Bl
4

w
s

2500

FEemarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

%]

limit are not reported.

The emission levels that are 20dB below the official
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0 Level (dBulim)

G0

oo e
=g o< 3

{5 e O o I ¥

i

Power

Date: 2012-12-23 Time: 17:38:16

FCC PART 15C PEAK

FCC PART 15C AV

-uw'*wm'.w WW

P tahfinay,

2470,
Frequency (MHz)

2450

ite no. 3m Chamber Data no.
i=z. / Ant 3m ANT 1-18G Ant. ol.
it C RT ELFE

Temp:25.6" Humi:56%;Fress:101.52kFa
Tony

Wireles=s Speaker

LC 120V/&0Hz

airstream 5

300

Emi==ion
Reading Level

(dBuV,/m) (

2480,

2480, 2500

HORIZONTAL

l
-1
h=]
I

Limits Margin Remark

dBuv/ (dB)

T4 —23.82 Feak
T4 28.72 Feak
T4 28.71 Feak

Eemarks:

45 6.869 34 97.82
.50 6.71 34 45 .28
91.85 6£.73 34 45.29
1. Emi=s=sion Level= Antenna Factor + Cable L
2. The emission levels that are 20d4dB below

limit are not reported.

— Anmp Factor + Reading.
official

o=s=
the
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Level (dBuv/m)

Date: 2012-12-23 Time: 16:31:28

CC PART

Lad

50 PEAK

60

FCC PART 15C AV

N

Ve
M1WM

2300

Test Mode

2352, 2378,
Frequency (MHz)

3m Chanber Data no.
3m AWNT 1-18G Ant. pol.
FCC PART 15C PELE
Temp:25.6" ;Humi :56%;Press:101.52kFPa
Tony

Wireless Speaker

AC 120V/6e0H=

airstream 3300

2404,

2430

Remark

IEEE 802.11g CH1 2412TX (ANT 1)

Lnt Cakble ILmp Emiz=ion

Factor Loss Factor Reading Level Limits Margir
[dB/m) (dB) [dB) ) (dBuV/m) (dBuV/m) (dBE)
27.70 6.56 T4 36.04
27.64 6.62 T4 25.890
27.60 6.64 T4 -28.30

Ly K3}
b B3 R

Remarks: 1. E

ne emission

lewvels that are 20dB below the official

limitc are not reported.

mi=z=sion Lewvel= Antenna Factor + Cabkle Loss - Amp Factor + Reading.
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0 Level (dBuY/m) Date: 2012-12-23 Time: 16:42:18

[ 5]

CCPART 150 PEAK

o0 - FCC PART 15C AV

0 2300 2326. 2352, 2378. 2404, 2430
Frequency (MHz)

Data no. : 301
Ant. pol. : HORIZONTAL

Wireless Speaker
RC 120V/60HZ
airstream s300

802.11g CH1 2412TX(RNT 1)

Lnt. Cakle Amp Emi=sion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) [dB) [dBuV) (dBuV/m) (dBuV/m) (dB)
1 73 6.54 31.10 31.14 Feak
2 .64 6,82 52.63 52.70 Feak
3 .60 6.64 85.70 85.78 Feak

Femarks=s: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission lewvels that are 20dB below the official
limit are not reported.
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(S|
Lo
|

Y S L % R B

0 Level (dBuWim)

G0

Date: 2012-12-23 Time: 17:02:25

FCC PART 15C PEAK

=]

FCC PART 15C AV

Ly

A s gy

2470, 2480,
Frequency (MHz)

2450

Data no.

[
5]
L

i
z
]
m
K
[¥5]

Speaker

AC 120V/&0H=Z
airstream =300
IEEE 8202.11g CH11l 2462TX (LNT

Readi
[dBu

Factor
(dE/m)

45 27.58 96.82 a7.03
.50 27.58 58.56 58.82
.50 27.58 47.56 47 .82

10 27.58 53.46 53.74

2490,

Margin

2500

18G Ent. pol. : HORIZCOMIAL

Eemark

(dEB)

* R

[ %]

O

I
o L
I

k3 s

o O L

Factor

1. Emission Level= Antenna
2 20dE below

The emis=sion levels that are
limit are not reported.

+ Cable Loss - amp Factor + Reading.
the official
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&

o Level (dBulWim)

Date: 2012-12-23 Time: 17:05:03

FCC PART 15C PEAK

0

M AAFRCPART 15C AV
bl L

ATy

2450

2470,
Frequency (MHz)

3m Chamber Data no.
3m ANT 1-18G Ant. pol.
2 FEL

Wireless Speaker

120V/60Hz

AC

airstream =300
Lllg o

Z482TX (RNT 1)

Amp Emiss=sion
Factor Reading Level

2480.

Limits
(dBuV/m) (dBuWV,/m)

2480, 2500

Margin ERemark

(d3)

[ ST ST SR R )

1

[ ST Y
[RERRE Y

1

1

s n

95
50
)

| &
wn

[dB/m) (dB) (dEB) [dBuV)

27.58 .69 34,06 101.52 101.73
2T7.58 6.71 3 )3 50.20 50.46
2T7.58 6.71 3 )3 82.58 62.E4
2T7.58 6.73 3 )3  45.37 45.65
2T7.58 6.73 3 56.74 57.02

-27.73 Peak
3.54 Lwerage
11.1& Feak
8.35 Lyerage
16.98 Feak

Emi=ssion
The emission levels that are
limit are not

Antenna Factor +
20dE below

Lewvel

reported.

Cakbkle Loss -
the official

Amp Factor + Reading.
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0 Level (dBUVIim) Date: 2012-12-23 Time: 17:49:43

(SN}

FCC PART 150,PEAK

Ty

FCC PART 15C AV

60

I
L

2300 2326. 2352 2378, 2404, 2430
Frequency (MHz)

3m Chamber Data no. : 308
3 ANT 1-18G Ant. pol. : HORIZONTLL
FCC PRRT 15C PERK

Wireless Speaker

AC 120V/e0H=

M/H : airstream =300
Test Mode : IEEE 802.11g CH1 Z2412TX (ANT 2)

Ent. Cakle Amp Emis=ion
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) (dB/m) (dE) =13 (dBuV) (dBuV/m) (dBuV/m) (dB)

1 27.78 6.53 34.24 42.67 42.72 T4.00 31.28 Feak
2 27.864 6.62 34.1% 51.85 51.82 T4.00 22.08 Feak
3 27.80 6.64 34.15 98.14 98.23 T4.00 -24.23 Feak

Remarks: 1. Emission Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission levels that are 20d4dB below the ocfficial
limit are not reported.
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0 Level (dBuW/m)

Date: 2012-12-23 Time: 17:52:23

[VR]

FCC PART|15C PEAK

G0

FCC PART 15C AV

t%g

2352,
Frequency (MHz)

2300

Power : AC 120V/60H=z

airstream 3300

2378,

5ite no Zm Chamber Data no.
Dis LDt 3m ANT 1-18G Ant. pol.
Limit FCC PBART 15C PELE

Env. / Ins. Temp:25.6" rHumi:56%; Pre=s=:101.52kFa
Engineer Tony

EUT Wireless Speaker

2404,

2430

Te=zt Mode IEEE 802.11g CH1 2412TX(LNMT 2)
Ant Cable Amp Emisz=zion
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MH=z) (dE/m) (dE) (dE) (dBuV) f (dE)
1 231 27.76 £.5% 24,24 40,50 40,55 33.45 FPeak
2 23 27 .64 6.82 34,13 E51.73 51.80 22.20 Feak
3 24 27.60 6.64 34.15 102.42 102.51 -28.51 Fezak
Remarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dB bkelow the official

limit are not reported.
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Date: 2012-12-23 Time: 18:1

012

0 Level {dBulim)

FCC PART 15C PEAK

G0

4 FCC PART 15C

AV

Test

Y

2450

Mode

Fredq.
(MH=z)

b
[TER RS I

[ Sy
[N R )

[T I S 8]
I

[T ST FLI O

[15%

il

il

o

o i n

2470,
Frequency (MHz)

2460,

3m Chamber Data no.

3m ANT 1-18G Ant. pol.
FCC PRRT 15C PERK

Temp:25.6" ;Humi:56%;Pre=s=s:101.52kFa
Tony

7/ 60HE

airstream s300
B0Z2.11g

2462TX (ANT 2)

ikl s) Emis=sion
Factor Reading Lewvel

(dB) (dBuV) (dBuV/m) (

Loss
(dB)

27.58 6.69 101.62 101

27.58 6.71 61.57 61.83
27.58 6.71 50.24 50.50
27.58 6.73 53.35 53.83

2480,

2490,

Margin Remark

(dE)

Limits
dBuV/m)

74.00 -27.83 Feak
74.00 12.17 Feak
54.00 3.50 Lverage
74.00 20.37 Feak

2500

Eemarks:

Emission
The emission

levels that are 20dB below

limit are not reported.

the official

Level= Antenna Factor + Cable Loss - Anp Factor + Eeading.
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0 Level (dBuV/m)

Date: 2012-12-23 Time: 18:15:08

FCC PART 15C PEAK

60

[y, 4 | FCC PART 15C AV

I

2450

2470,

Frequency (MHz)

Data no.
Ent. ol.

2480,

2490, 2500

S4d

HORILZONIAL

Limits Margin Remark
dB ' [dE)
Feak
Feak
Lyerage
Feak

oss2 - Amp Factor + EReading.
the official

Wireless Speaker
AC 120V/&60H=
airstream 3300
IEEE 802.11g CH11 Z2462TX (BNT 2)
Ant Cakble &hmp Emiszsion
Freqg Factor Loss Factor Reading Lewvel
(HH=z) [dB/m) (dB) (dB) (dBuV) (dBuV/m) (
1 27.58 G. 3 96.23 96
2 27.58 a. 3 58.893 59
3 27.58 6. 3 48.24 48
4 27.58 G. 3 53.54 53
Femarks: 1. Emission Lewvel= Antenna Factor + Cable L
2. The emission lewels that are 2048 below

limit are not reported.
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7. 6dB Bandwidth Test

7.1. Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz

7.2. Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the

fundamental frequency was measured by spectrum analyzer with 100kHz RBW and 300 kHz
VBW. The 6dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 6dB

7.3. Test Result

EUT: Wireless Speaker
M/N: airstream s300
Test date: Dec.23, 2012 Tested by: Tony.Tang Test site:  RF Site
6dB bandwidth Limit
Test Mode CH (MHz) (KHz)
CHI1 12.599 >500
11b
CH6 12.631 >500
(Ant 1)
CHI11 12.627 >500
T CHI 16.494 >500
8 CH6 16.492 >500
(Ant 1)
CHI1 16.412 >500
m CHI1 12.116 >500
CH6 12.629 >500
(Ant 2)
CHI1 12.177 >500
1 CHI1 16.552 >500
g
(Ant 2) CH6 16.402 >500
CHI11 16.429 >500
Conclusion : PASS
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7.4. Test Data

Test Mode: IEEE 802.11b TX (Ant 1)
Test CHI1: 2412MHz

------ = Agilent

Freg/Channel

Ch Fregq 2.412 GHz Trig Free

Occupied Bandwidth I

Center Freq
2.41200860 GHz

Start Freq
2.392000860 GHz

Stop Freq
243200000 GHz

CF Step
4. 0REAEERE MHz
RAuto Man

Freq Offset
B.AEBREARE Hz

Occupied Bandwidth Occ BH Z Pwr gnSignal Trag_fli

16.8748 MHz % dB

Transmit Freq Error
¥ JB Bandwidth

Test CH6: 2437MHz

""" B el Freq/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Nccupied Bandwidth

2.43700088 GHz

Start Freq
2.41700860 GHz

Stop Freq
2.45700860 GHz

CF Step
400000808 MHz
RAuto tan

Freq Offset
B.eERRERRE Hz

Occupied Bandwidth Occ BH 7 Pur onSignal Trag_fli

16.8929 MHz % dB

Transmit Freq Error
¥ B Bandwidth
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Test CHI11: 2462MHz
------ = Agilent

Freq/Channel

Ch Freq °2.462 GHz Trig Free

Center Freq
Occupied Bandwidth

246200088 GHz

Start Freq
244200000 GHz

Stop Freq
248200000 GHz

CF Step
400000888 MHz
Auto Man

Fregq Offset
0.06000600 Hz

Occupied Bandwidth Oce BH 7 Pur UnSignal Trag_fli

16.8852 MHz % dB

Transmit Freq Error
% B Bandwidth

EST Technology Co., Ltd Report No. ESTE-R1212001 Page 139 of 179



FCCID: O7VMA191819

Test Mode: IEEE 802.11g TX (Ant 1)
Test CHI1: 2412MHz

------ = Agilent

Freq/Channel

Ch Freq °2.412 GHz Trig Free

Occupied Bandwidth I

Center Freq
2.41200860 GHz

Start Freq
2.39200000 GHz

Stop Freq
243200000 GHz

CF Step
400000888 MHz
Auto Man

Fregq Offset
0.06000600 Hz

Occupied Bandwidth Oce BH 7 Pur UnSignal Trag_fli

16.5072 MHz % dB

Transmit Freq Error
% B Bandwidth

Test CH6: 2437MHz

""" Pl Freq/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Occupied Bandwidth

2.437000068 GHz

Start Freq
2.41700860 GHz

Stop Freq
2. 45700800 GHz

CF Step
4. 00000808 MHz
RAuto Man

Freq Offset
B.ABBAEAAE Hz

Occupied Bandwidth Occ BH Z Pur : gnSignal Trag_fli

16.8426 MHz % dB

Transmit Freq Error
x B Bandwidth
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Test CHI11: 2462MHz
------ = Agilent

Freg/Channel

Ch Freq 2.462 GHz Trig Fres

Occupied Bandwidth I

Center Freq
246208008 GHz

Start Freg
2.442000860 GHz

Stop Freq
2.43200060 GHz

CF Step
400000808 MHz
RAuto tan

Freq Offset
B.AQGARGAE Hz

Occupied Bandwidth Occ BH 7 Pur onSignal Trag_fli

16. 8993 MHz % dB

Transmit Freq Error
¥ dB Bandwidth
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Test Mode: IEEE 802. 11b TX (Ant 2)

Test CHI1: 2412MHz

------ = Agilent

Ch Freq
Occupied Bandwidth

2.412 GHz

Occupied Bandwidth
16.0843 MHz

Transmit Freq Error
% B Bandwidth

Occ BH # Pwr
% dB

Freq/Channel

Center Freq
2.41200860 GHz

Start Freq
2.39200000 GHz

Stop Freq
243200000 GHz

CF Step
400000888 MHz
Auto Man

Fregq Offset
0.06000600 Hz

Signal Track
On 0ff

Test CH6: 2437MHz
------ = Agilent

Ch Freqg
Occupied Bandwidth

2.437 GHz

Occupied Bandwidth
16.8599 MHz

Transmit Freq Error -1.344 k
x B Bandwidth

Occ BEHW ¥ Pwr
% dB

Freq/Channel

Center Freq
2.437000860 GHz

Start Freq
2.41700860 GHz

Stop Freq
2. 45700800 GHz

CF Step
4. 00000808 MHz
RAuto Man

Freq Offset
B.ABBAEAAE Hz

Signal Track
On 0ff
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Test CHI11: 2462MHz
------ = Agilent

Ch Freq
Nccupied Bandwidth

2.4672 GHz

Freg/Channel

Trig Free  conter Freq

246200088 GHz

Start Freg
2.442000860 GHz

Stop Freq
2.43200060 GHz

CF Step
400000808 MHz
RAuto tan

Freq Offset
B.AQGARGAE Hz

¥ dB Bandwidth

Occupied Bandwidth

16. 1822 MHz

Transmit Freq Error

Occ BH ¥ Pwr
®x dB

Signal Track
On 0ff
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Test Mode: IEEE 802. 11g TX (Ant 2)
Test CHI1: 2412MHz

------ = Agilent

Freq/Channel

Ch Freq °2.412 GHz Trig Free

Center Freq
Occupied Bandwidth

2.41268688 GHz

Start Freq
2.39200000 GHz

Stop Freq
243200000 GHz

CF Step
400000888 MHz
Auto Man

Fregq Offset
0.06000600 Hz

Uccupled Bandwldth Occ BH 7 Pur UnSignal Tragfﬁ
16,5535 MHz ® db —

Transmit Freq Error
% B Bandwidth

Test CH4: 2437MHz

""" Pl Freq/Channel

Ch Freq 2.437 GHz Trig Free

Occupied Bandwidth I

Center Freq
2.437000860 GHz

Start Freq
2.41700860 GHz

Stop Freq
2. 45700800 GHz

CF Step
4. 00000808 MHz
RAuto Man

Freq Offset
B.ABBAEAAE Hz

Occupied Bandwidth Occ BH 7 Pur UnSignal Tragfli
16.9101 MHz x dB  -6.00 dB =

Transmit Freq Error 1216
x B Bandwidth
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Test CH7: 2462MHz
Freg/Channel

Ch Freq 2.462 GHz Trig Fres

Occupied Bandwidth I

Center Freq
246208008 GHz

Start Freg
2.442000860 GHz

Stop Freq
2.43200060 GHz

CF Step
400000808 MHz
RAuto tan

Freq Offset
B.AQGARGAE Hz

Occupied Bandwidth Occ BH % Pur onSignal Trag_fli

16.8180 MHz % dB

Transmit Freq Error 11 z

¥ dB Bandwidth ' MHz
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8. OUTPUT POWER TEST

8.1. Limit

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put Power shall not
exceed 1W(30dBm)

8.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude offset.
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8.3. Test Result

EUT: Wireless Speaker
M/N: airstream s300
Test date: Dec.23, 2012 Test site: 3m Chamber Tested by: Tony Tang
Pass
Test Mode CH Peak output Power I(‘ﬁ;mt
(dBm) (dBm)
CH1 5.54 30
11b CH6 6.97 30
(Ant 1) :
CHI11 7.41 30
CHI1 3.76 30
le CH6 4.02 30
(Ant 1) :
CHI11 5.98 30
CH1 5.41 30
11b CH6 6.56 30
(Ant 2) :
CH11 7.85 30
CHI1 4.61 30
lg CH6 5.24 30
(Ant 2) .
CHI11 6.24 30
Conclusion : PASS
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8.4. Test Data
Test Mode: IEEE 802. 11b (Ant 1)

CH1
= Agilent Freq/Channel
I
Ch Freq 2.412 GHz Trig Free Center Freq
Channel Power I 2.41200000 GHz
- e
2.39950000 GHz
Ref 30 dBm Atten 40 dB
Stop Freq
2.42450000 GHz
CF Step
2.50000000 MHz
Auto Man
Freq Offset
Center 2.412 GHz 0.00000000 Hz
#Res BW 1 MHz
. Signal Track
Channel Power Power Spectral Density On Off
5.54 dBm /20.0000 MHz -67.47 dBm/Hz
CH®6

= Agilent

Freg/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Channel Power

2.43700000 GHz

Start Freq
2.42450000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

#Res BW 1 MHz

] Signal Track
Channel Power Power Spectral Density Oon Off

6.97 dBm /20.0000 MHz -66.04 dBm/Hz
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CH 11
=- Agilent

Ch Freq 2.462 GHz Trig Free Center Freq

Channel Power I 2.46200000 GHz

B

2.44950000 GHz

Freqg/Channel

Ref 30 dBm Atten 40 dB

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.462 GHz 0.00000000 Hz
#Res BW 1 MHz

Signal Track
Channel Power Power Spectral Density On g Off

7.41dBm /20.0000 MHz -65.60 dBm/Hz
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Test Mode: IEEE 802.11g (Ant 1)

CH1

CH®6

- Agilent

Freg/Channel

Ch Freq 2.412 GHz Trig Free

Center Freq
Channel Power

2.41200000 GHz

Start Freq
2.39950000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.412 GHz 0.00000000 Hz
#Res BW 1 MHz

Signal Track
Channel Power Power Spectral Density On E Off

3.76 dBm /20.0000 MHz -69.25 dBm/Hz

=- Agilent

Freg/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Channel Power

2.43700000 GHz

Start Freq
2.42450000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz 0.00000000 Hz
#Res BW 1 MHz

] Signal Track
Channel Power Power Spectral Density Oon Off

4.02dBm /20.0000 MHz -68.99 dBm/Hz

EST,
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CH 11

=- Agilent

Freqg/Channel

Ch Freq 2.462 GHz Trig Free

Center Freq
Channel Power

2.46200000 GHz

Start Freq

2.44950000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.462 GHz 0.00000000 Hz

#Res BW 1 MHz

’ Signal Track
Channel Power Power Spectral Density On g Off

5.98 dBm /20.0000 MHz -67.03 dBm/Hz
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Test Mode: IEEE 802. 11b (Ant 2)

CH1

CH®6

- Agilent

Freg/Channel

Ch Freq 2.412 GHz Trig Free

Center Freq
Channel Power

2.41200000 GHz

Start Freq
2.39950000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.412 GHz 0.00000000 Hz
#Res BW 1 MHz

Signal Track
Channel Power Power Spectral Density On E Off

5.41 dBm /20.0000 MHz -67.60 dBm/Hz

=- Agilent

Freg/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Channel Power

2.43700000 GHz

Start Freq
2.42450000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

#Res BW 1 MHz

] Signal Track
Channel Power Power Spectral Density Oon Off

6.56 dBm /20.0000 MHz -66.45 dBm/Hz

EST,
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CH 11

=- Agilent

Trace/View

Ch Freq 2.462 GHz Trig Free

Channel Power 1

Trace
2 3

|—=

Clear Write

Ref 30 dBm Atten 40 dB
Max Hold
Min Hold
Center 2.462 GHz View

#Res BW 1 MHz
Channel Power Power Spectral Density Blank
7.85dBm /20.0000 MHz -65.22 dBm/Hz |(i§ More
10of2
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Test Mode: IEEE 802. 11g (Ant 2)

CH1

CH®6

- Agilent

Freg/Channel

Ch Freq 2.412 GHz Trig Free

Center Freq
Channel Power

2.41200000 GHz

Start Freq
2.39950000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.412 GHz 0.00000000 Hz
#Res BW 1 MHz

Signal Track
Channel Power Power Spectral Density On E Off

4.61 dBm /20.0000 MHz -68.41 dBm/Hz

=- Agilent

Freg/Channel

Ch Freq 2.437 GHz Trig Free

Center Freq
Channel Power

2.43700000 GHz

Start Freq
2.42450000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.437 GHz 0.00000000 Hz
#Res BW 1 MHz

] Signal Track
Channel Power Power Spectral Density Oon Off

5.24 dBm /20.0000 MHz -67.77 dBm/Hz

EST,
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CH 11

=- Agilent

Freqg/Channel

Ch Freq 2.462 GHz Trig Free

Center Freq
Channel Power

2.46200000 GHz

Start Freq

2.44950000 GHz
Ref 30 dBm Atten 40 dB

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
Center 2.462 GHz 0.00000000 Hz

#Res BW 1 MHz

’ Signal Track
Channel Power Power Spectral Density On g Off

6.24 dBm /20.0000 MHz -66.77 dBm/Hz
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9. POWER SPECTRAL DENSITY TEST

9.1. Limit

For digitally modulated systems, the power spectral density conducted from the intentional radiator

to the antenna shall not be greater than 8dBm in any 3kHz band during any time interval of
continuous transmission.

9.2. Test Procedure

1, Connected the EUT’s antenna port to spectrum analyzer device.

2, Follow the test procedure as described in ANSI C.63.4 to measure out each test modes and
chain’s power density with 3KHz.
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9.3. Test Result

EUT: Wireless Speaker
M/N: airstream s300
Test date: Dec.23, 2012 Test site: 3m Chamber | Tested by: Tony Tang
Pass
Power density Limit
Test Mode CH (dBm/3kHz ) (dBm/3kHz)
CHI1 -15.50 8
116 CH6 15.04 8
(Ant 1) =
CHI1 -14.06 8
CHI1 -15.28 8
le CH6 14.40 8
(Ant 1) —
CHI11 -14.16 8
CHI -16.02 8
115 CH6 15.02 8
(Ant 2) =
CHI11 -14.25 8
CHI1 -15.39 8
le CH6 14.75 8
(Ant 2) i
CHI11 -13.62 8
Conclusion : PASS
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9.4. Test Data

Test Mode: IEEE 802.11b TX (Ant 1)
= Agilent Freg/Channel

Mkr1 2.4099375 GHz
-15.5 dBm

Center Freq
2.41200000 GHz

Start Freq
2.39950000 GHz

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

0 Agilent Freg/Channel
Mkr1 2.4374375 GHz

-15.04 dBm Center Freq

2.43700000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track

T T T T T —-—

Center 2.437 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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o taf Il Peak Search
Mkr1 2.4624375 GHz
-14.06 dBm
Meas Tools*
Next Peak

arlr Ly
2462437500GHz |

Next Pk Left

Min Search

Pk-Pk Search

Center 2.462 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

More
10of2
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Test Mode: IEEE 802.11g TX (Ant 1)

0 Agilent Freg/Channel

Mkr1 2.4119375 GHz
Atten 10 dB -15.28 dBm

Center Freq
Log

10

A/l AnAnAA Start Freq

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

- Agilent Freg/Channel
Mkr1 2.4369375 GHz

Center Freq
2.43700000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

EST,
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== Agilent Freg/Channel

Mkr1 2.4619375 GHz
Atten 10 dB -14.16 dBm

Center Freq

I .

FER VT O 0 A W
Aﬂ.m,.,.,mh. AW A‘m.u”n‘n Madpn mm_m,",.‘,uIA

Start Freq
2.44950000 GHz

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.462 GHz Span 25 MHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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Test Mode: IEEE 802.11b TX (Ant 2)
=- Agilent

Freg/Channel
Mkr1 2.4104375 GHz
Atten 10 dB -16.02 dBm

Center Freq
T T T ] e
AN - -
--WHI.-T"--

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.412 GHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

oot Freg/Channel
Mkr1 2.4374375 GHz

-15.02 dBm Center Freq

2.43700000 GHz

Start Freq
2.42450000 GHz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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=- Agilent

Mkr1 2.4624375 GHz
Atten 10 dB -14.25 dBm

I A .
M N N S Y O
I AT/ I A VA
Marbr ||| || N
I

2.462437500

Center 2.462 GHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)

Peak Search

Meas Tools*

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

More
10of2
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Test Mode: IEEE 802. 11g TX (Ant 2)
0 Agilent Freg/Channel

Mkr1 2.4119375 GHz
-15.39 dBm

Center Freq
2.41200000 GHz

Start Freq

Stop Freq
2.42450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.412 GHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
Freg/Channel

Mkr1 2.4369375 GHz
Atten 10 dB -14.75 dBm

Center Freq
A
BRI -
a re
W'A"”U‘An'x H,,n.yl‘.“nu'u‘ A‘l"vtv“lv A ..vul..ﬁu”,'w‘. 2 42450000 G(Iq'lz

Stop Freq
2.44950000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.437 GHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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== Agilent Freg/Channel

Mkr1 2.4619375 GHz
Atten 10 dB -13.62 dBm

Center Freq
I
AR Y PV O et e W

“L A ,mm_,hh‘,n”.m.m AN e

Start Freq

"I.- 2.44950000 GHz

Stop Freq
2.47450000 GHz

CF Step
2.50000000 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.462 GHz
#Res BW 3 kHz #VBW 10 kHz Sweep 2.859 s (401 pts)
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used
with the device. And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of

directional gain greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are integral Patch Antenna and that no antenna other than that

furnished by the responsible party shall be used with the device, the maximum peak gain of the
transmit antenna is only 2.2 dBi.
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11.TEST SETUP PHOTO

Conducted Test
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Radiated Test (30-1000 MHz)
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Radiated Test (1000-25000 MHz)
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12.PHOTOS OF EUT

External Photos
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External Photos
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External Photos
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External Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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Internal Photos
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